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SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
3.1 2.1049 & 15.403(i) | 26dB & 99% Bandwidth - Report only -

6dB Bandwidth for
. . i Pass
3.1 15.403() straddle channels > 500kHz

3.2 15.407(a) Mang::ltc;;x;c‘ed < 24 dBm Pass .

3.3 15.407(a) Power Spectral Density <11 dBm/MHz Pass -
Under limit
3.4 15.407(b) Unwanted Emissions 1554(2)(;(9?;)& Pass 3.09 dB at
' 5350.18 MHz
Under limit
35 15.207 AC Conducted Emission 15.207(a) Pass 20.07 dB at
0.393 MHz
36 15.407(c) Automatically .Dls.,contlnue DlsconFlnge Pass i
Transmission Transmission
. 15.203 &
. . . Pa -
3.7 15.203 & 15.407(a)| Antenna Requirement 15.407(a) SS

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation limits or
in accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the risks of
non-compliance that may potentially occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”
Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are declared
by the manufacturer who shall take full responsibility for the authenticity.
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1 General Description
1.1 Applicant

Jungle King LLC
919 E. Main Street, Suite 1000, Richmond, Virginia 23219

1.2 Product Feature of Equipment Under Test

Product Feature
Equipment Digital Media Receiver
Model Name BVv84J9
FCCID 2A8FA-6743
Conducted: 2304260180000GSD
SN Conduction: CN42ML033254007S
Radiation: GN42ML033254007D

1.3 Product Specification of Equipment Under Test

Standards-related Product Specification

5180 MHz ~ 5240 MHz

Tx/Rx Freguency Range 5260 MHz ~ 5320 MHz

5500 MHz ~ 5720 MHz

<5180 MHz ~ 5240 MHz>
802.11a:18.28 dBm / 0.0673 W

802.11n HT20 : 16.41 dBm / 0.0438 W
802.11n HT40 : 16.42 dBm / 0.0439 W
802.11ac VHT20 : 16.57 dBm / 0.0454 W
802.11ac VHT40 : 16.49 dBm / 0.0446 W
802.11ac VHT80 : 12.50 dBm / 0.0178 W
<5260 MHz ~ 5320 MHz>
802.11a:18.48 dBm / 0.0705 W

802.11n HT20 : 16.35 dBm / 0.0432 W
Maximum Output Power to Antenna 802.11n HT40: 16.48 dBm / 0.0445 W
802.11ac VHT20 : 16.56 dBm / 0.0453 W
802.11ac VHT40 : 16.60 dBm / 0.0457 W
802.11ac VHT80 : 13.58 dBm / 0.0228 W
<5500 MHz ~ 5720 MHz >
802.11a:18.30 dBm / 0.0676 W

802.11n HT20 : 16.22 dBm / 0.0419 W
802.11n HT40 : 16.39 dBm / 0.0436 W
802.11ac VHT20 : 16.37 dBm / 0.0434 W
802.11ac VHT40 : 16.49 dBm / 0.0446 W
802.11ac VHT80 : 16.34 dBm / 0.0431 W
802.11a:17.18 MHz

802.11ac VHT20 : 17.78 MHz

802.11ac VHT40 : 36.36 MHz

802.11ac VHT80 : 75.40 MHz

<5180 MHz ~ 5240 MHz>

PIFA Antenna with gain 5.0 dBi

99% Occupied Bandwidth

Antenna Type / Gain
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<5260 MHz ~ 5320 MHz>
PIFA Antenna with gain 5.0 dBi
<5500 MHz ~ 5720 MHz>
PIFA Antenna with gain 5.0 dBi

Type of Modulation

802.11a/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)
802.11ac : OFDM (BPSK / QPSK / 16QAM / 64QAM /
256QAM)

Note: For 802.11n HT20 / ac VHT20 and 802.11n HT40 / ac VHT40 mode, the whole testing have

assessed only 802.11ac VHT20/VHT40 by referring to their maximum conducted power.

1.4 Modification of EUT

No modifications are made to the EUT during all test items.

1.5 Testing Location

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for

Laboratory Accreditation with Certificate Number 5145.02.

Test Firm

Sporton International Inc. (Kunshan)

Test Site Location

No. 1098, Pengxi North Road, Kunshan Economic Development Zone
Jiangsu Province 215300 People’s Republic of China
TEL : +86-512-57900158

. ) ] FCC Test Firm
Sporton Site No. FCC Designation No. ) ]
Registration No.

Test Site No. CO01-KS
03CHO06-KS
THO1-KS CN1257 314309
DFS01-KS
1.6 Test Software
Iltem Site Manufacturer Name Version
FCC 15C-15E Test
1. THO1-KS SPORTON Tools Ver10.0_210607 10.0
2. 03CHO06-KS AUDIX E3 210616
COO01-KS R&S EMC32 10.60.20
4. DFS01-KS Sporton Test Tools 1.0
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1.7 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

‘ 47 CFR Part 15 Subpart E

¢ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
. ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,
pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (X plane) were recorded in this

report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequency Band Channel g\;eHci) Channel I(:II/Iel—?z.)
36 5180 44 5220
5180-5240 MHz 38* 5190 46* 5230
U-NII-1 40 5200 48 5240
42" 5210
Frequency Band Channel (II:\/rlquz) Channel I(:II/Ie:z.)
52 5260 60 5300
5260-5320 MHz 54* 5270 62* 5310
U-NII-2A 56 5280 64 5320
58" 5290
Frequency Band Channel (T\;eHi) Channel I(ZII/Ie:z.)
100 5500 112 5560
102* 5510 116 5580
5500- 5720 MHz 104 5520 132 5660
U-NII-2C 106" 5530 134* 5670
108 5540 136 5680
110* 5550 140 5700
Sporton International Inc. (Kunshan) Page Number : 80f 34
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Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
138" 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT4O0.
2. The above Frequency and Channel in "*" were 802.11ac VHT8O0.

2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO
802.11ac VHTS80 MCSO0
Test Cases
AC
Conducted | Mode 1: WIFI(5G) Link + Adapter 1 US
Emission
Remark: For Radiated Test Cases, The tests were performed with Adapter 1 US.
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U-NII-1 : 5180-5240 MHz | U-NII-2A : 5260-5320 MHz | U-NII-2C : 5500- 5720 MHz
ch-# 802.11a 802.11a 802.11a
L Low 36 52 100
Middle 44 60 116
H | High 48 64 140
Straddle - - 144
U-NII-1 : 5180-5240 MHz | U-NII-2A : 5260-5320 MHz | U-NII-2C : 5500- 5720 MHz
ch.# 802.11ac VHT20 802.11ac VHT20 802.11ac VHT20
L Low 36 52 100
Middle 44 60 116
H | High 48 64 140
Straddle - - 144
U-NII-1 : 5180-5240 MHz | U-NII-2A : 5260-5320 MHz | U-NII-2C : 5500- 5720 MHz
ch.# 802.11ac VHT40 802.11ac VHT40 802.11ac VHT40
L Low 38 54 102
Middle - - 110
H High 46 62 134
Straddle - - 142
U-NII-1 : 5180-5240 MHz | U-NII-2A : 5260-5320 MHz | U-NII-2C :5500- 5720 MHz
ch.# 802.11ac VHT80 802.11ac VHT80 802.11ac VHTS80
L Low - - 106
M | Middle 42 58 -
H | High - - 122
Straddle - - 138

Remark: For radiation spurious emission, the final modulation and the worst data rate was reference the

max RF conducted power.
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2.3 Connection Diagram of Test System

For Conducted Emission:

WLAN AP

Power

EUT

Source

This example is connection diagram of EUT test configurations.

For detail, please refer to test mode configuration and setup photographs for each test item.

For Radiated Emission:

Power

EUT

Source

This example is connection diagram of EUT test configurations.

For detail, please refer to test mode configuration and setup photographs for each test item.
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2.4 Support Unit used in test configuration and system

Item

Equipment

Model Name

FCCID

Data Cable

Power Cord

1.

WLAN AP

DIR-655

KA21R655B1

N/A

Unshielded,1.8m

2.5 EUT Operation Test Setup

For WLAN RF test items, an engineering test program was provided and enabled to make EUT

continuous transmit.

For AC power line conducted emissions, the EUT was set to connect with the WLAN AP under large
package sizes transmission.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss between EUT

conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer

reading level is exactly the EUT RF output level.

Example :

The spectrum analyzer offset is derived from RF cable loss.

Offset = RF cable loss.

Following shows an offset computation example with cable loss 7.0 dB.

Offset(dB) = RF cable loss(dB).

=7.0 (dB)

Sporton International Inc. (Kunshan)
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3 Test Result
3.1 6dB & 26dB & 99% Occupied Bandwidth Measurement
3.1.1Description of 26dB & 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.

26dB and 99% Occupied bandwidth are reporting only.

For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules

v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3Test Procedures

1.

SN

8.

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1% to 5% of the OBW and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

3.1.4Test Setup

Spectrum Analyzer EUT
Sporton International Inc. (Kunshan) Page Number 113 0of 34
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3.1.5Test Result of 26dB & 99% Occupied Bandwidth

Please refer to Appendix A.

Maximum 26dB Bandwidth for 20M BW

Spectrum

=)

Offset 7.00 dé & RBW 300 kHz

Ref Level 17.00 dBm

20dBs SWT 1.1ms @ VYBW 1MHz Mode Sweep
mM1[1] 16.98 dBm
1 9.730 dB 5.2064000 GHz

01 9.730 Ly
e Do1] -0.90 dB
/“ 28.4000 MHz
/ \
g .
——D2 -16.270 dB X i
T r)wwyw VM’“‘.. -
It i
L. .
w \“L
Il
ared oy
g L
Al R
b b g
-80 dBm
CF 5.22 GHz 1001 pts Span 100.0 MHz
T
[ | CEEEEERN

JL

Date: 10.AUG.2023 15.49:16

Maximum 26dB Bandwidth for 40M BW

Spectrum

=)

Offset 7.00 dé & RBW 500 kHz
SWT 1ms @ VBW 2 MHz

Ref Level 17.00 dBm
Att 20 db

Mode Sweep

@ 1Pk View

m1[1]

10 dBrr 1
D2[1]

19.09 dBm
5.249400 GHz
-0.03 dB

D1 7.090 dBn

e
!,Jmf"‘ i "Ww\

45.000 MHz

0 dBrm
f |

i

-10 dBm F

v
i
o dBm—F 3.910 dBm: 1

b
o,

-30 dBm

ot “HW‘

40 dBm 1

w4

L7

-l

i

-60 dBm

o) i

-70 dBm

-80 dBm

CF 5.27 GHz 1001 pts

Span 200.0 MHz

J L

Date: 10.AUG.2023 16:11:25
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Maximum 26dB Bandwidth for 80M BW

Spectrum

Ref Level 17.00 dBm

(=)

Offset 7.00 d&é & RBW 1 MHz

-40 dBm

» Att 20 dB SWT 1ms @ YBW 3 MHz Mode Sweep
@ 1Pk View
mM1[1] 20.04 dBm
10 dErr 5.568800 GHz
D1 7.590 dBm S D2[1 -2.09 dB
P Yy : 1
od M 82.800 MHz
0 dBm
-10 dBm
L. ML
0 dBm—1 D2 -18.410 dBm, ‘|
Mww ‘
&l Mgl
-30 dém I"q,. o ﬁw"“’“

bl
-90 dBm

g
] Pl Bl b

-60 dBm

-70 dBm

-80 dBm

CF 5.61 GHz

1001 pts

Span 400.0 MHz

w

Date: 10.AUG.20

23 18:00:35

Maximum 99% Occupied Bandwidth for 20M BW

Spectrum

Ref Level 27.00 dBm

jo ALt

(=)

Offset 7.00 d& & RBW 300 kHz

30de SWT 1ms & YBW 1 MHz

Mode Sweep

@153 Max

mi[1]

20 dBm

10 dBm

M1

Occ Bw

8.48 dBm
5.2214490 GHz
17.782217782 MHz

pnT—r

. fv

0 dem

-10 dem

-20 dBm

e

oo

-50 dBm

-60 dBm

-70 dBm

CF 5.22 GHz

1001 pts

Span 50.0 MHz

Marker

Type | Ref | Tr|:|

X-value \ Y-value \

Function

| Function Result |

M1
T1
T2

8.48 deém
0.29 dém
-0,23 dém

1 5.221449 GHz
1 5.2111089 GHz
1 5,2288911 GHz

Qcc Bw

17.782217782 MHz

Date:

9.AUG.2023

14:42:22
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| Maximum 99% Occupied Bandwidth for 40M BW

Spectrum l%’ I

Ref Level 27.00 dém Offset 7.00 d&2 @ RBW 1 MHz

o Att 30dB SWT 1ms @ VBW 3 MHz Mode Sweep
@153 Max
mM1i[1] 10.20 dBm
20 dBm: 5.2281000 GHz
M1 Occ Bw 36.363636364 MHz
10 dBm — = - - —
TJ/""""“"“"- ) “‘LM._H.‘\:
0 dem - -
-10 dém \
e nd Mt

-20 dBm W ot iy m
Wululr g

-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.23 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Tr|::| X-value ‘ Y-wvalue ‘ Function | Function Result |
M1 1 5.2281 GHz 10.20 dBm
T1 1 5.2118182 GHz 3.07 dém Occ Bw 36.363636364 MHz
T2 1 £.2481818 GHz 1.68 dBm
11 ] SRR e
Date: 21.AUG.2023 13:35:49
| Maximum 99% Occupied Bandwidth for 80M BW

Spectrum l%’ I

Ref Level 27,00 dBm Offset 7.00 d& & RBW 1 MHz

jo Att 30de SWT 1ms @ VBW 3 MHz Mode Sweep
@152 May
mM1[1] 3.59 dBm
5.203170 GHz
Occ Bw 75.404595405 MHz
M1
L W R L N s W EYR T2
TR ey ,\

-30 dBm
o “/AJ %%MMM

-50 dBm

-60 dBm

-70 dBm
CF 5.21 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Tr|:| X-value \ Y-value \ Function | Function Result |
M1 1 5.20317 GHz 3.59 dém
Tl 1 5.172238 GHz -1.68 dém Qcc Bw 75.404595405 MHz
T2 1 5.247642 GHz -1.89 dém
T
L ] QHARRRD
Date: 21.AUG.2023 13:40:43

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.1.6 Test Result of 6dB Bandwidth for Straddle Channels

6 dB FCC 6 dB
Data Freq. 3 Bandwidth 8
Mod. Rate NTX Channel (MHz) Ba(r':/climvzu):lth Min. Limit Pass/Fail
(MHz)
1lla 6Mbps 1 144 5720 2.54 0.5 Pass
VHT20 MCSO0 1 144 5720 2.54 0.5 Pass
VHT40 MCSO0 1 142 5710 2.53 0.5 Pass
VHT80 MCSO0 1 138 5690 2.56 0.5 Pass
| Minimum 6dB Bandwidth for CH144
Spectrum @]
Ref Level 17.00 dém Offset 7.00 d& & RBW 100 kHz
j& Att 20dB SWT 1.1ms @ VBW 300 kHz Mode Sweep
@ 1Pk Max
[ D2[1] 1.86 dB
10 dBr 51 7800 dom M1 . 2.5420 MHz
— = LE:“JLI dem .'nw.!‘w d "‘I"'J'“ﬂ. ""'"“"Jm”'wmﬁl 4 5. fzazrl_lﬂuqud:‘rﬂ
-10 dBm: IW[ \n‘.
-20 dem ¥
20 dBm R ..mﬂ.ﬂﬂf‘"‘w W"'HWIHM’I.* "MF'M
-30 dBm— duf Ty ™
WmFM o i
S0 dBm
60 dém
70 dBm
-80 dBm
CF 5.72 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
M1 1 5.725 GHz 6.39 dém
D2 M1 1 2.542 MHz -1.86 dB
::_ :‘ Measuring... GRRERCLED W6 y
Date: 29.AUC 15:49:26
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Minimum 6dB Bandwidth for CH142

Spectrum

=)

Ref Level 17.00 dBm
jo ALt 20 de

Offset 7,00 d& & RBW 100 kHz

SWT 1.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Max

10 dBm

0.65 dB
2.5320 MHz

D2[1]

0 dBm

0.28 dBm
5.7250000 GHz

M1[1] ny
T

——

]

-10 dBm

-20 dBm

-30 dem

]

ULy

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.71 GHz

1001 pts Span 90.0 MHz

Marker
Type | Ref | Trc |

X-value | v-value | Function | Function Result

M1 1

D2 M1

0.28 dém
-0.65 db

5,725 GHz
2,532 MHz

Measuring...

Minimum 6dB Bandwidth for CH138

Spectrum

=)

Ref Level 17.00 dBm

Offset 7,00 d& & RBW 100 kHz

j& Attt 20dB SWT 1.6 ms @ VBW 300 kHz Mode Sweep
D2[1] 0.14 dB
2.560 MHz
m1[1] -3.27 dBm
; M1 5.725000 GHz
D1 -0.160 dem -
S ST VTN [YTUNEA (1 AL Y TN A
-6.,160 dBm)| e ‘ - S
|
MWWW \
M fo1 .
sl
70 dBm
-80 dBm
CF 5.69 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1 5.725 GHz -3.27 dBm
D2 M1 1 2.56 MHz -0.14 dB
Y T
I easuring... NERRENN Z
Date: 20.AUG.2023 15158105
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

<ECC 14-30 CFR 15.407>

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output

power over the frequency band of operation shall not exceed 250 mW.

For the 5.25-5.725 GHz bands, the maximum conducted output power over the frequency bands of
operation shall not exceed the lesser of 250 mW or 11 dBm +10 log 10 B, where B is the 26 dB

emission bandwidth in megahertz.

For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.2.3Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules

v02r01.

Method PM (Measurement using an RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.

3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.2.4Test Setup

[ 1 ] g

Attenuator
Power Meter i EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

<FCC 14-30 CFR 15.407>
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral

density shall not exceed 11dBm in any 1 megahertz band.

For the 5.25-5.725 GHz bands, the maximum power spectral density shall not exceed 11 dBm in any

1 megahertz band.

For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
+  Measure the duty cycle.
+  Set span to encompass the entire emission bandwidth (EBW) of the signal.
. Set RBW =1 MHz.
+  SetVBW 2 3 MHz.
+  Number of points in sweep =2 Span / RBW.
+  Sweep time = auto.
. Detector = RMS
«  Trace average at least 100 traces in power averaging mode.
« Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6

dB if the duty cycle is 25 percent.

1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.
2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.

3.3.4Test Setup

Spectrum Analyzer EUT

3.3.5Test Result of Power Spectral Density

Please refer to Appendix A.
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Worst Case Power Density (dBm/MHz)

Spectrum |”%’|

Ref Level 17.00 dBm Offset 7.00 dB & RBW 1 MHz
| Att 20 dB @ SWT 20 ms & VBW 32 MHz Mode Sweep

SGL Count 1007100
@ 1Rm AvgPwr

mM1[1] 8.14 dBm

10 dBm - 5.3209490 GHz
|
,“"'/ ‘-..ik‘

0 dem T
\

-10 dBm :
|

-20 dBm — S
- ——

30 dBm—|—
v ~

40 -
)

-50 dBm

-60 dBm

-70 dBm

-80 dBm
CF 5.32 GHz

1001 pts Span 50.0 MHz

) P

J L

Date: 9.AUG.2023 14:10:1°C

Note: Average Power Density (dB) = Measured value+ Duty Factor
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5725 MHz band: all emissions outside of the 5470-5725
MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30 - 88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
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EIRP (dBm) Field Strength at 3m (dBpV/m)
-27 68.2

Note: The following formula is used to convert the EIRP to field strength.
EIRP = Ewmeas + 20l0g (dmeas) —104.7
where
EIRP is the equivalent isotropically radiated power, in dBm
Eweas is the field strength of the emission at the measurement distance, in dBuV/m

dwmeas is the measurement distance, in m

(3) ANSI C63.10-2013 clause 12.7.3 note 97
As specified by regulatory requirements, emissions above 1000 MHz that are outside of the
restricted bands are subject to a peak emission limit. However, an out-of-band emission that
complies with both the average and peak general regulatory limits is not required to satisfy the

peak emission limit.

3.4.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
RBW = 120 kHz
+ VBW =300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
+ RBW=1MHz
VBW = 3 MHz
. Detector = Peak
Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
+  VBW =10 Hz, when duty cycle is no less than 98 percent.

«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than peak
limit (that means the emission level in average mode also complies with the limit in average
mode), then peak values of EUT will be reported, otherwise, the emissions will be measured in

average mode again and reported.
3.4.4Test Setup

For radiated emissions below 30MHz
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Metal Full Soldered Ground Plane

00

Sp-emruzl Analy;er ! Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

L

L] L]
Spectrum Analyzer | Receiver

For radiated emissions above 1GHz

RX Antenna

Metal Full Soldered Ground Plane

00
Spectrum Analyzer / Receiver
Sporton International Inc. (Kunshan) Page Number 127 0f 34
TEL : +86-512-57900158 Report Issued Date : Aug. 30, 2023
FCC ID: 2A8FA-6743 Report Version . Rev. 01

Report Template No.: BU5-FR15EWL AC MA Version 2.0



s=aranas. FCC RF Test Report Report No. : FR330311-01D

3.4.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.4.7Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic or 40GHz,
whichever is lower)

Please refer to Appendix C.

Sporton International Inc. (Kunshan) Page Number 1 28 0f 34
TEL : +86-512-57900158 Report Issued Date : Aug. 30, 2023
FCC ID: 2A8FA-6743 Report Version . Rev. 01

Report Template No.: BU5-FR15EWL AC MA Version 2.0



s=aranas. FCC RF Test Report Report No. : FR330311-01D

3.5 AC Conducted Emission Measurement
3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum

Hold Mode.
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3.5.4Test Setup

e B A Tl B e g e T G A DD ET R e S e I
| |
| |
I Rear of EUT to be flushed |
I with rear of table top I
| 1
| |
| |
| — |
l A EUT l
| | I l 80 cm to
I Receiver | ground
I 500 RF Cable #0cm : plane
| |
l |
| ] 2 |
| ke
: "3b) :
|
| AC :
I AMH I
| (LISH) |
| I
| ” 73 B | -
I - | -~
I f -~ Bonded to horizontal l - s
oy ground plane ~
L et e R e e e B e el B e b
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Automatically Discontinue Transmission

3.6.1Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.
3.6.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
3.6.3Test Result of Automatically Discontinue Transmission

EUT is verified this characteristic during the function check of normal sample associated with an
access point:

A. Information start: make EUT supply information to the access point.

B. Information stop: stop supplying information to the access point.

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving.

C. Information start: make EUT supply information to the access point again.

The EUT can detect the controlling signal of ACK message transmitting from remote device and verify

whether it shall resend or discontinue transmission.

5180MHz
Spectrum 2 (%) = I
Ref Level 10,00 dgm @ RBW 10 MHz
jo Attt 20dE @ SWT 205 @ VBW 10 MHz

SGL
@ 1Rm Max

-80 dBm Stop Start
[ I

CF 5.18 GHz 30000 pts 2.0s/
—
R ] Ready SRR s y

Note : The control / signaling information during the period B is precluded.
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3.7 Antenna Requirements

3.7.1Standard Applicable
If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.7.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

3.7.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

Calibration
Instrument Manufacturer [ Model No. [ Serial No. |Characteristics Date Test Date Due Date Remark
Spectrum _ Aug. 09, 2023~ Conducted
Analyzer R&S FSV40 101040 10Hz~40GHz | Oct. 12, 2022 Aug. 29, 2023 Oct. 11, 2023 (THO1-KS)
Pulse Power . 300MHz~40GH Aug. 09, 2023~ Conducted
Senor Anritsu MA2411B 0917070 . Jan. 05, 2023 Aug. 29, 2023 Jan. 04, 2024 (THO1-KS)
. 50MHz Aug. 09, 2023~ Conducted
Power Meter Anritsu ML2495A 1005002 Bandwidth Jan. 05, 2023 Aug. 29, 2023 Jan. 04, 2024 (THO1-KS)
Aug. 09, 2023~ Conducted
Attenuator TOJOIN SMA(JK) EMCO01 2W/DC-18G | Jan. 10, 2023 Aug. 29, 2023 Jan. 09, 2024 (THO1-KS)
. . MY564000| 3Hz~8.5GHz;M Radiation
EMI Test Receiver Keysight N9038A 04 ax 30dBm Oct. 13, 2022 | Aug. 18, 2023 | Oct. 12, 2023 (03CHO6-KS)
EXA Spectrum . MY602421 Radiation
Analyzer Keysight N9010B 26 10Hz-44GHz | Oct. 13, 2022 | Aug. 18, 2023 | Oct. 12, 2023 (03CHO6-KS)
Loop Antenna R&S HFH2-z2 | 100321 | 9kHz~30MHz | Oct. 16, 2022 | Aug. 18, 2023 | Oct. 15, 2023 (O?ngﬂggf’&)
Bilog Antenna TeseQ CBL6111D | 49921 | 30MHz-1GHz | Apr. 09, 2023 | Aug. 18, 2023 | Apr. 08, 2024 (Oggﬂgg?&)
Double Ridge . N Radiation
Horn Antenna ETS-Lindgren 3117 00218652 | 1GHz~18GHz | Apr. 06, 2023 | Aug. 18, 2023 | Apr. 05, 2024 (03CHO6-KS)
SHF-EHF Hom | Com-power | AH-840 101093 | 18GHz~40GHz | Jan. 08, 2023 | Aug. 18, 2023 | Jan. 07, 2024 (oggﬂgg?&)
Amplifier SONOMA 310N 380827 | 9KHz~1GHZ | Jul. 06, 2023 | Aug. 18, 2023 | Jul. 05, 2024 (o?gﬂgg?&)
- EM18G40GG Radiation
Amplifier MITEQ A 060728 18~40GHz Jan. 05, 2023 | Aug. 18, 2023 | Jan. 04, 2024 (03CHO6-KS)
. . o AMF-7D-0010 Radiation
high gain Amplifier MITEQ 1800-30-10P 2082395 | 1Ghz-18Ghz [ Jan. 05, 2023 | Aug. 18, 2023 | Jan. 04, 2024 (03CH06-KS)
N . MY532703| 500MHz~26.5G Radiation
Amplifier Keysight 83017A 19 Hz Oct. 12, 2022 | Aug. 18, 2023 | Oct. 11, 2023 (03CH06-KS)
F1040900 Radiation
AC Power Source Chroma 61601 04 N/A NCR Aug. 18, 2023 NCR (03CHO6-KS)
Radiation
Turn Table ChamPro EM 1000-T | 060762-T | 0~360 degree NCR Aug. 18, 2023 NCR (03CH06-KS)
Radiation
Antenna Mast ChamPro EM 1000-A | 060762-A 1m~4m NCR Aug. 18, 2023 NCR (03CHO6-KS)
Radiation
Attenuator TOJOIN SMA(JK) EMCO01 2W/DC-18G | Jan. 10, 2023 | Aug. 18, 2023 | Jan. 09, 2024 (03CH06-KS)
. . Conduction
EMI Receiver R&S ESCI7 100768 9kHz~7GHz; | May 16, 2023 | Aug. 21, 2023 | May 15, 2024 (CO01-KS)
AC LISN Conduction
(for auxiliary MessTec AN3016 060103 9kHz~30MHz | Oct. 13, 2022 | Aug. 21, 2023 | Oct. 12, 2023 (CO01-KS)
equipment)
Conduction
AC LISN MessTec AN3016 060105 9kHz~30MHz | May 16, 2023 | Aug. 21, 2023 | May 15, 2024 (CO01-KS)
ABP00000( AC 0V~300V, Conduction
AC Power Source Chroma 61602 0811 45Hz~1000Hz | OCt 12,2022 | Aug. 21, 2023 | Oct. 11, 2023 (CO01-KS)
Signal Analyzer R&S FSV7 101472 | 10Hz~7GHz | Jan. 05,2023 | Aug. 21, 2023 | Jan. 04, 2024 (ggg%“lc_t}fg)
NCR: No Calibration Required
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FCC ID: 2A8FA-6743 Report Version . Rev. 01

Report Template No.: BU5-FR15EWL AC MA Version 2.0
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5 Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Item Uncertainty
Conducted Power +0.46 dB
Conducted Emissions +2.26 dB
Occupied Channel Bandwidth +0.1 %
Conducted Power Spectral Density +0.88 dB

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 294 dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 6.26 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.02dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 526 dB
of 95% (U = 2Uc(y)) '
----------- THE END -----------
Sporton International Inc. (Kunshan) Page Number 1 34 0f 34
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FCC ID: 2A8FA-6743 Report Version . Rev. 01

Report Template No.: BU5-FR15EWL AC MA Version 2.0



s=aranas. FCC RF Test Report Report No. : FR330311-01D

Appendix A. Conducted Test Results

Sporton International Inc. (Kunshan) Page Number : Al of Al
TEL : +86-512-57900158
FCC ID: 2A8FA-6743



Report Number : FR330311-01D

Test Engineer:

Kib Shi

Temperature:

21~25

°C

Test Date:

2023/8/9~2023/8/29

Relative Humidity:

51~54

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR330311-01D

U-NII-1

99% 26 dB ISt G i

Mod. | 222 Inrd cH. | ™9 | Bangwidth Bandwidth EE i B

Rate (MHz) (MHz) (MHz) Power Limit EIRP Limit

(dBm) (dBm)

T1a |6Mbps| 1| 36 | 5180 17.18 27.60 : 22.35
Tia |6Mbps| 1| 44 | 5220 17.03 28.40 : 22.31
Tia |6Mops| 1| 48 | 5240 17.03 25.70 : 2231
VHT20| MCSO| 1| 36 | 5180 17.68 20.60 : 2248
VHT20| MCSO | 1| 44 | 5220 17.78 2110 : 22.50
VHT20| MCSO | 1| 48 | 5240 1778 20.80 : 22.50
VHT40| MCSO| 1] 38 | 5190 36.16 41.00 : 23.01
VHT40| MCSO| 1| 46 | 5230 36.36 4140 : 23.01
VHT80| MCSO | 1| 42 | 5210 75.40 82.00 : 23.01
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TEST RESULTS DATA
Average Power Table

Report Number : FR330311-01D

U-NII-1
Data Fre Buty C,.:)\r/lzl:cg:d Co:cift::ted DG Power
Mod. | Rate [N CH- (Mqu) F:j%‘)’r Power | Power Limit |  (dBi) Pass/Fail Setting
(dBm) (dBm)
T1a |6Mbps| 1| 36 | 5180 0.16 16.98 24.00 5.00 Pass 16.5
T1a |6Mbps| 1| 44 | 5220 0.16 18.28 24.00 5.00 Pass 18
T1a |6Mbps| 1| 48 | 5240 0.16 18.20 24.00 5.00 Pass 18
HT20 | MCSO| 1| 36 | 5180 0.19 16.41 24.00 5.00 Pass 16
HT20 | MCSO| 1| 44 | 5220 0.19 16.34 24.00 5.00 Pass 16
HT20 | MCSO| 1| 48 | 5240 0.19 16.40 24.00 5.00 Pass 16
HT40 | MCSO| 1| 38 | 5190 0.34 15.56 24.00 5.00 Pass 15
HT40 | MCSO| 1| 46 | 5230 0.34 16.42 24.00 5.00 Pass 16
VHT20| MCS0 | 1| 36 | 5180 0.16 16.57 24.00 5.00 Pass 16
VHT20| MCSO0 | 1| 44 | 5220 0.16 16.36 24.00 5.00 Pass 16
VHT20| MCSO0 | 1| 48 | 5240 0.16 16.49 24.00 5.00 Pass 16
VHT40| MCS0 | 1| 38 | 5190 0.35 15.63 24.00 5.00 Pass 15
VHT40| MCSO0 | 1| 46 | 5230 0.35 16.49 24.00 5.00 Pass 16
VHT80| MCSO0 | 1| 42 | 5210 0.65 12.50 24.00 5.00 Pass 12
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR330311-01D

FCC U-NII-1

req. wer .
L e e I (Mqu) F(a(‘th‘)’r Density Limit (dBi) FEESFEl

(dBm/MHz) (dBm/MHz)

11a |6Mbps| 1| 36 | 5180 0.16 658 11.00 5.00 Pass
11a |6Mbps| 1| 44 | 5220 0.16 8.12 11.00 5.00 Pass
11a |6Mbps| 1| 48 | 5240 0.16 8.20 11.00 5.00 Pass
VHT20| MCSO| 1| 36 | 5180 0.16 6.62 11.00 5.00 Pass
VHT20| MCSO | 1| 44 | 5220 0.16 6.35 11.00 5.00 Pass
VHT20| MCSO | 1| 48 | 5240 0.16 6.61 11.00 5.00 Pass
VHT40| MCSO | 1| 38 | 5190 035 255 11.00 5.00 Pass
VHT40| MCSO | 1| 46 | 5230 035 3.94 11.00 5.00 Pass
VHT80| MCSO | 1| 42 | 5210 065 340 11.00 5.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR330311-01D

U-NII-2A
1C 99% IC 99% FCC 26dB
Mod. | D22 INrd cH. | Frea: Bar?g:c;dth Bai?j\?v:?ith Bandwidth Bandwidth Bandwidth Note

Rate (MHz) (MHz) (MHz) Power Limit EIRP Limit Power Limit
(dBm) (dBm) (dBm)
11a [6M bps| 1 52 5260 17.08 26.70 23.33 29.33 23.98
11a [6M bps| 1 60 5300 17.08 24.30 23.33 29.33 23.98
11a [6M bps| 1 64 5320 16.98 25.60 23.30 29.30 23.98
VHT20| MCS 0] 1 52 5260 17.78 21.00 23.50 29.50 23.98
VHT20| MCS 0] 1 60 5300 17.78 21.00 23.50 29.50 23.98
VHT20| MCS 0] 1 64 5320 17.68 20.70 23.48 29.48 23.98
VHT40| MCS 0] 1 54 5270 36.36 45.00 23.98 30.00 23.98
VHT40| MCS 0] 1 62 5310 36.06 40.80 23.98 30.00 23.98
VHT80|MCS 0] 1 58 5290 75.40 82.00 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR330311-01D

FCC U-NII-2A

Data Freq. U] Cﬁ\r/‘n?:ir:(gzd Co:dcucc::ted DG FI’EOI\'/Rer . Power
Mod | Rate [N CH- | MHz) F(a(‘th‘)’r Power Power Limit | (dBi) Limit Pass/Fa Setting

(dBm) (dBm) (dBm)

11a_|[6Mbps| 1| 52 | 5260 0.16 18.37 23.98 5.00 26.99 Pass 18
T1a_|[6Mbps| 1| 60 | 5300 0.16 18.48 23.98 5.00 26.99 Pass 18
T1a_|[6Mbps| 1| 64 | 5320 0.16 18.46 23.98 5.00 26.99 Pass 18
HT20 [MCSO| 1| 52 | 5260 0.19 16.28 23.98 5.00 26.99 Pass 16
HT20 [MCSO| 1| 60 | 5300 0.19 16.20 23.98 5.00 26.99 Pass 16
HT20 [MCSO| 1| 64 | 5320 0.19 16.35 23.98 5.00 26.99 Pass 16
HT40 [MCSO| 1| 54 | 5270 0.34 16.48 23.98 5.00 26.99 Pass 16
HT40 [MCSO| 1| 62 | 5310 0.34 16.47 23.98 5.00 26.99 Pass 16
VHT20[MCS 0| 1| 52 | 5260 0.16 16.56 23.98 5.00 26.99 Pass 16
VHT20[MCS 0| 1| 60 | 5300 0.16 16.41 23.98 5.00 26.99 Pass 16
VHT20[MCS 0| 1| 64 | 5320 0.16 16.54 23.98 5.00 26.99 Pass 16
VHT40[MCS 0| 1| 54 | 5270 0.35 16.60 23.98 5.00 26.99 Pass 16
VHT40[MCS 0| 1| 62 | 5310 0.35 16.53 23.98 5.00 26.99 Pass 16
VHT80[MCS 0| 1| 58 | 5290 0.65 13.58 23.98 5.00 26.99 Pass 13
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TEST RESULTS DATA
Power Spectral Density

Report Number : FR330311-01D

U-NII-2A

req. wer .
L e e I (Mqu) F(a(‘th‘)’r Density Limit (dBi) FEESFEl

(dBm/MHz) (dBm/MHz)

11a |6Mbps| 1| 52 | 5260 0.16 823 11.00 5.00 Pass
11a |6Mbps| 1| 60 | 5300 0.16 8.29 11.00 5.00 Pass
11a |6Mbps| 1| 64 | 5320 0.16 8.30 11.00 5.00 Pass
VHT20|MCS 0| 1| 52 | 5260 0.16 6.49 11.00 5.00 Pass
VHT20|MCS 0| 1| 60 | 5300 0.16 6.49 11.00 5.00 Pass
VHT20|MCS 0| 1| 64 | 5320 0.16 6.65 11.00 5.00 Pass
VHT40|MCS 0| 1| 54 | 5270 035 368 11.00 5.00 Pass
VHT40|MCS 0| 1| 62 | 5310 035 3.97 11.00 5.00 Pass
VHT80|MCS 0| 1| 58 | 5290 065 231 11.00 5.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR330311-01D

U-NII-2C
1C 99% IC 99% FCC 26dB
Mod. | 22t |\rd cH. | Fred Bar?g:c;dth Bai?jv?/:?ith Bandwidth Bandwidth Bandwidth Note
Rate (MHz) (MHz) (MHz) Power Limit EIRP Limit Power Limit

(dBm) (dBm) (dBm)
11a [6M bps| 1 100 5500 16.98 23.10 23.30 29.30 23.98
11a [6M bps| 1 116 5580 16.98 23.40 23.30 29.30 23.98
11a [6M bps| 1 140 5700 16.98 23.40 23.30 29.30 23.98
11a | 6Mbps| 1 144 5720 16.98 23.50 23.30 29.30 23.98
VHT20{ MCS 0] 1 100 5500 17.73 20.70 23.49 29.49 23.98
VHT20{ MCS 0] 1 116 5580 17.73 20.90 23.49 29.49 23.98
VHT20{ MCS 0] 1 140 5700 17.73 20.80 23.49 29.49 23.98
VHT20| MCSO0 | 1 144 5720 17.73 20.80 23.49 29.49 23.98
VHT40{ MCS 0] 1 102 5510 36.06 40.60 23.98 30.00 23.98
VHT40{ MCS 0] 1 110 5550 36.26 41.40 23.98 30.00 23.98
VHT40{ MCS 0] 1 134 5670 36.26 41.40 23.98 30.00 23.98
VHT40| MCSO0 | 1 142 5710 36.36 41.40 23.98 30.00 23.98
VHT80|MCS 0] 1 106 5530 75.40 82.40 23.98 30.00 23.98
VHT80|MCS 0] 1 122 5610 75.40 82.80 23.98 30.00 23.98
VHT80| MCSO0 | 1 138 5690 75.28 82.80 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR330311-01D

FCC U-NII-2C
Duty Average FCC EIRP
Mod. Data NT{d CH. Freq. Factor Conducted Conducted DG Power Pass/Fail Power
Rate (MHz) (dB) Power Power Limit (dBi) Limit Setting
(dBm) (dBm) (dBm)

11a |6M bps| 1 100 | 5500 0.16 18.11 23.98 5.00 26.99 Pass 18
11a |6Mbps| 1 116 | 5580 0.16 18.30 23.98 5.00 26.99 Pass 18
11a |6M bps| 1 140 | 5700 0.16 16.03 23.98 5.00 26.99 Pass 16
11a |6Mbps| 1 144 | 5720 0.16 18.12 23.98 5.00 26.99 Pass 18
HT20 [MCS 0| 1 100 | 5500 0.19 16.22 23.98 5.00 26.99 Pass 16
HT20 [MCS O 1 116 | 5580 0.19 16.20 23.98 5.00 26.99 Pass 16
HT20 [MCS O 1 140 | 5700 0.19 13.24 23.98 5.00 26.99 Pass 13
HT20 | MCSO | 1 144 | 5720 0.19 16.12 23.98 5.00 26.99 Pass 16
HT40 [MCS O 1 102 | 5510 0.34 16.24 23.98 5.00 26.99 Pass 16
HT40 [MCS O 1 110 | 5550 0.34 16.16 23.98 5.00 26.99 Pass 16
HT40 [MCS O 1 134 | 5670 0.34 16.12 23.98 5.00 26.99 Pass 16
HT40 | MCSO | 1 142 | 5710 0.34 16.39 23.98 5.00 26.99 Pass 16
VHT20( MCS 0] 1 100 | 5500 0.16 16.37 23.98 5.00 26.99 Pass 16
VHT20(MCS 0] 1 116 | 5580 0.16 16.35 23.98 5.00 26.99 Pass 16
VHT20(MCS 0| 1 140 | 5700 0.16 13.37 23.98 5.00 26.99 Pass 13
VHT20| MCSO | 1 144 | 5720 0.16 16.33 23.98 5.00 26.99 Pass 16
VHT40(MCS 0| 1 102 | 5510 0.35 16.29 23.98 5.00 26.99 Pass 16
VHT40(MCS 0| 1 110 | 5550 0.35 16.23 23.98 5.00 26.99 Pass 16
VHT40(MCS 0| 1 134 | 5670 0.35 16.23 23.98 5.00 26.99 Pass 16
VHT40| MCSO | 1 142 | 5710 0.35 16.49 23.98 5.00 26.99 Pass 16
VHT80(MCS 0] 1 106 | 5530 0.65 13.73 23.98 5.00 26.99 Pass 13.5
VHT80(MCS 0] 1 122 | 5610 0.65 16.34 23.98 5.00 26.99 Pass 16
VHT80| MCSO0 | 1 138 | 5690 0.65 15.78 23.98 5.00 26.99 Pass 16
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR330311-01D

U-NII-2C

Dat F Duty Ty | BT DG

ata req. ower .
L e e I (Mqu) F(a(‘th‘)’r Density Limit (dBi) FEESFEl

(dBm/MHz) (dBm/MHz)

11a |6Mbps| 1| 100 | 5500 0.16 8.14 11.00 5.00 Pass
11a |6Mbps| 1| 116 | 5580 0.16 7.98 11.00 5.00 Pass
11a |6Mbps| 1| 140 | 5700 0.16 562 11.00 5.00 Pass
11a |6Mbps| 1| 144 | 5720 0.16 8.15 11.00 5.00 Pass
VHT20|MCS 0| 1| 100 | 5500 0.16 6.0 11.00 5.00 Pass
VHT20|MCS 0| 1| 116 | 5580 0.16 6.21 11.00 5.00 Pass
VHT20|MCS 0| 1| 140 | 5700 0.16 257 11.00 5.00 Pass
VHT20| MCSO | 1| 144 | 5720 0.16 6.00 11.00 5.00 Pass
VHT40|MCS 0| 1| 102 | 5510 035 3.20 11.00 5.00 Pass
VHT40|MCS 0| 1| 110 | 5550 035 3.25 11.00 5.00 Pass
VHT40|MCS 0| 1| 134 | 5670 035 3.04 11.00 5.00 Pass
VHT40| MCSO | 1| 142 | 5710 035 3.29 11.00 5.00 Pass
VHT80|MCS 0| 1| 106 | 5530 065 242 11.00 5.00 Pass
VHT80|MCS 0| 1| 122 | 5610 065 026 11.00 5.00 Pass
VHT80| MCSO | 1| 138 | 5690 065 034 11.00 5.00 Pass
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saronas. FCC RF Test Report

Report No. : FR330311-01D

Appendix B. AC Conducted Emission Test Results

: Temperature : 24.2~25.6C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |37~39%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Full Spectrum
1007
80t
> 1
15E QP
g GO-K I :
£ 1
S Lol
40
— * * 2k
_-’006 $ &
20T
0 : ——t ——t : —t—t———+— : |
150k 300400G00 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Frequency QuasiPeak Average Limit Margin Line Filter Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.170906 --- 25.26 54.82 29.56 L1 OFF 20.0
0.170906 34.81 --- 64.84 30.02 L1 OFF 20.0
0.189506 --- 22.53 53.90 31.38 L1 OFF 20.0
0.189506 31.54 - 63.93 32.39 L1 OFF 20.0
0.221606 --- 21.07 52.54 31.47 L1 OFF 20.0
0.221606 29.45 --- 62.58 33.12 L1 OFF 20.0
0.255956 - 20.02 51.32 31.30 L1 OFF 19.9
0.255956 30.14 --- 61.36 31.22 L1 OFF 19.9
0.393244 --- 27.77 47.84 20.07 L1 OFF 19.9
0.393244 32.96 --- 57.87 24.90 L1 OFF 19.9
10.410169 --- 26.31 50.00 23.69 L1 OFF 20.0
10.410169 30.13 --- 60.00 29.87 L1 OFF 20.0
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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saronas. FCC RF Test Report

Report No. : FR330311-01D

: Temperature : 24.2~25.6C
Test Engineer : [Amos Zhang - —
Relative Humidity : |37~39%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Full Spectrum
1007
80T
= 15E QP
@ 60-& I :
-a =+
£
i | %
g O ¢ i* * L
=l 1 ’ ‘. .
20T
0 : —t—t ——t : ——t———— : |
150k 300400600 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Frequency QuasiPeak Average Limit Margin Line Filter Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.167888 --- 26.45 54.98 28.53 N OFF 20.2
0.167888 34.42 -—- 64.99 30.57 N OFF 20.2
0.200756 -—- 24.17 53.40 29.23 N OFF 20.2
0.200756 32.05 - 63.43 31.38 N OFF 20.2
0.223856 --- 21.03 52.45 31.43 N OFF 20.1
0.223856 28.72 --- 62.49 33.77 N OFF 20.1
0.370144 --- 18.10 48.32 30.21 N OFF 20.0
0.370144 26.69 --- 58.35 31.66 N OFF 20.0
0.414150 --- 24.25 47.44 23.19 N OFF 19.9
0.414150 29.55 --- 57.46 27.90 N OFF 19.9
10.850630 --- 25.58 50.00 24.42 N OFF 20.1
10.850630 29.87 --- 60.00 30.13 N OFF 20.1
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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Appendix C. Radiated Spurious Emission

Relative Humidity : 41~42 %
Test Engineer : Ryan Xu
Temperature : 22~23 C

Radiated Spurious Emission Test Modes

Mode Band (%al—l?f) Modulation Channel Frequency g:{: RU | Remark
Mode 1 U-NII-1 5.15-5.25 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-2A 5.25-5.35 802.11a 52 5260 6Mbps - -
Mode 5 U-NII-2A 5.25-5.35 802.11a 60 5300 6Mbps - -
Mode 6 U-NII-2A 5.25-5.35 802.11a 64 5320 6Mbps - -
Mode 7 U-NII-2C 5.47-5.725 802.11a 100 5500 6Mbps - -
Mode 8 U-NII-2C 5.47-5.725 802.11a 116 5580 6Mbps - -
Mode 9 U-NII-2C 5.47-5.725 802.11a 140 5700 6Mbps - -
Mode 10 U-NII-1 5.15-5.25 802.11ac VHT20 36 5180 MCSO - -
Mode 11 U-NII-1 5.15-5.25 802.11ac VHT20 44 5220 MCSO0 - -
Mode 12 U-NII-1 5.15-5.25 802.11ac VHT20 48 5240 MCS0 - -
Mode 13 U-NII-2A 5.25-5.35 802.11ac VHT20 52 5280 MCS0 - -
Mode 14 U-NII-2A 5.25-5.35 802.11ac VHT20 56 5280 MCSO0 - -
Mode 15 U-NII-2A 5.25-5.35 802.11ac VHT20 60 5300 MCS0 - -
Mode 16 U-NII-2A 5.25-5.35 802.11ac VHT20 64 5320 MCS0 - -
Mode 17 U-NII-2C 5.47-5.725 802.11ac VHT20 100 5500 MCSO0 - -
Mode 18 U-NII-2C 5.47-5.725 802.11ac VHT20 116 5580 MCSO0 - -
Mode 19 U-NII-2C 5.47-5.725 802.11ac VHT20 140 5700 MCS0 - -
Mode 20 U-NII-1 5.15-5.25 802.11ac VHT40 38 5190 MCS0 - -
Mode 21 U-NII-1 5.15-5.25 802.11ac VHT40 46 5230 MCSO0 - -
Mode 22 U-NII-2A 5.25-5.35 802.11ac VHT40 54 5270 MCSO0 - -
Mode 23 U-NII-2A 5.25-5.35 802.11ac VHT40 62 5310 MCSO0 - -
Mode 24 U-NII-2C 5.47-5.725 802.11ac VHT40 102 5510 MCSO0 - -
Mode 25 U-NII-2C 5.47-5.725 802.11ac VHT40 110 5550 MCSO0 - -
Sporton International Inc. (Kunshan) Page Number : C1 of C102
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Mode Band (%a:g Modulation Channel Frequency g::: RU | Remark
Mode 26 U-NII-2C 5.47-5.725 802.11ac VHT40 134 5670 MCSO0 - -
Mode 27 U-NII-1 5.15-5.25 802.11ac VHT80 42 5210 MCSO0 - -
Mode 28 U-NII-2A 5.25-5.35 802.11ac VHTS80 58 5290 MCSO0 - -
Mode 29 U-NII-2C 5.47-5.725 802.11ac VHT80 106 5530 MCSO0 - -
Mode 30 U-NII-2C 5.47-5.725 802.11ac VHT80 122 5610 MCSO0 - -
Mode 31 U-NII-2C 5.47-5.85 802.11a 144 5720 6Mbps - -
Mode 32 U-NII-2C 5.47-5.85 802.11ac VHT20 144 5720 MCSO0 - -
Mode 33 U-NII-2C 5.47-5.85 802.11ac VHT40 142 5710 MCSO0 - -
Mode 34 U-NII-2C 5.47-5.85 802.11ac VHT80 138 5690 MCSO0 - -
Mode 45 U-NII-2A 5.25-5.35 802.11ac VHT80 58 5290 MCSO0 LF

Colocation Mode
Band éagg) Modulation Channel Frequency g::z RU Remark
U-NII-2A 5.25-5.35 802.11ac VHT80 58 5290 MCSO0 - -
2400-2483.5 - Bluetooth-LE_GSFK 39 2480 2Mbps -
Sporton International Inc. (Kunshan) Page Number : C2 of C102
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330311-01D

Summary of each worse mode

Mode Modulation Ch. (T\;ﬁﬁz) (dléi\ca}lm) (dléiun\]/i;m) M(%rg)in Pol. i?/gk Result | Remark

802.11a 36 @ 5149.92 49.03 54.00 -4.97 H | AVERAGE | Pass Band Edge

' 802.11a 36 | 10360.00 45.89 68.20 -2231 |V PEAK Pass Harmonic
802.11a 44 - - - - - - - Band Edge

? 802.11a 44 | 10440.00 47.30 68.20 -20.90 H PEAK Pass Harmonic
802.11a 48 - - - - - - - Band Edge

° 802.11a 48 | 10480.00 47.50 68.20 -20.70 |V PEAK Pass Harmonic
802.11a 52 - - - - - - - Band Edge

¢ 802.11a 52 | 10520.00 46.36 68.20 -21.84 \% PEAK Pass Harmonic
802.11a 60 - - - - - - - Band Edge

° 802.11a 60 | 10600.01 46.60 74.00 -27.40 \% PEAK Pass Harmonic
802.11a 64 = 5350.10 50.33 54.00 -3.67 H | AVERAGE | Pass Band Edge

° 802.11a 64 | 10640.00 44.05 74.00 -29.95 |V PEAK Pass Harmonic
802.11a 100 | 5467.60 62.28 68.20 -5.92 H PEAK Pass | Band Edge

! 802.11a 100 | 11000.00 44.38 74.00 -29.62 \% PEAK Pass Harmonic
802.11a 116 - - - - - - - Band Edge

° 802.11a 116 @ 11160.00 36.99 54.00 -17.01 V | AVERAGE | Pass Harmonic
802.11a 140 | 5725.74 65.06 68.20 -3.14 H PEAK Pass  Band Edge

° 802.11a 140 | 11400.00 46.40 74.00 -27.60 H PEAK Pass Harmonic
802.11ac VHT20 36 | 5149.60 49.04 54.00 -4.96 H | AVERAGE | Pass Band Edge

0 802.11ac VHT20 = 36 | 10360.00 47.44 68.20 -20.76 \% PEAK Pass Harmonic
802.11ac VHT20 @ 44 - - - - - - - Band Edge

H 802.11ac VHT20 @ 44 | 10440.00 47.55 68.20 -20.65 H PEAK Pass Harmonic
802.11ac VHT20 48 - - - - - - - Band Edge

o 802.11ac VHT20 48 | 10480.00 47.36 68.20 -20.84 H PEAK Pass Harmonic
802.11ac VHT20 52 - - - - - - - Band Edge

e 802.11ac VHT20 @ 52 | 10560.00 45.67 68.20 -22.53 \% PEAK Pass Harmonic
802.11ac VHT20 56 - - - - - - - Band Edge

H 802.11ac VHT20 56 | 10560.00 46.40 68.20 -21.80 H PEAK Pass Harmonic
802.11ac VHT20 @60 - - - - - - - Band Edge

o 802.11ac VHT20 @ 60 | 10600.01 45.78 74.00 -28.22 \% PEAK Pass Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330311-01D

Mode Modulation Ch. (T\;ﬁﬁz) (dléi\ca}lm) (dléiun\]/i;m) M(%rg)in Pol. i?/gk Result | Remark

802.11ac VHT20 64 | 5350.94 49.26 54.00 -4.74 H | AVERAGE | Pass Band Edge

0 802.11ac VHT20 | 64 | 10640.00 45.24 74.00 -28.76 \Y, PEAK Pass Harmonic
802.11ac VHT20 100 | 5459.95 47.49 54.00 -6.51 H | AVERAGE | Pass Band Edge

o 802.11ac VHT20 100 @ 11000.00 46.61 74.00 -27.39 \% PEAK Pass Harmonic
802.11ac VHT20 116 - - - - - - - Band Edge

o 802.11ac VHT20 116 | 11160.00 46.17 74.00 -27.83 H PEAK Pass Harmonic
802.11ac VHT20 140  5727.69 64.56 68.20 -3.64 H PEAK Pass | Band Edge

0 802.11ac VHT20 140  11400.00 45.81 74.00 -28.19 H PEAK Pass Harmonic
802.11ac VHT40 @ 38 | 5149.90 50.77 54.00 -3.23 H | AVERAGE Pass | Band Edge

20 802.11ac VHT40 @ 38 | 10380.00 44.77 68.20 -23.43 \% PEAK Pass Harmonic
802.11ac VHT40 46 - - - - - - - Band Edge

2 802.11ac VHT40 & 46 | 10460.00 45.22 68.20 -22.98 \Y, PEAK Pass Harmonic
802.11ac VHT40 @ 54 - - - - - - - Band Edge

2 802.11ac VHT40 @ 54 | 10540.00 46.66 68.20 -21.54 \% PEAK Pass Harmonic
802.11ac VHT40 @ 62 | 5350.05 48.36 54.00 -5.64 H | AVERAGE Pass | Band Edge

z 802.11ac VHT40 & 62 | 10620.00 46.38 74.00 -27.62 H PEAK Pass Harmonic
802.11ac VHT40 102 | 5459.92 49.83 54.00 -4.17 H | AVERAGE @ Pass Band Edge

2 802.11ac VHT40 102 § 11020.00 45.22 74.00 -28.78 H PEAK Pass Harmonic
802.11ac VHT40 110 - - - - - - - Band Edge

2 802.11ac VHT40 110 § 11100.00 45.65 74.00 -28.35 \% PEAK Pass Harmonic
802.11ac VHT40 134 | 5730.04 62.04 68.20 -6.16 H PEAK Pass | Band Edge

20 802.11ac VHT40 134  11340.00 45.38 74.00 -28.62 H PEAK Pass Harmonic
802.11ac VHT80 42 | 5148.89 50.39 54.00 -3.61 H | AVERAGE | Pass Band Edge

2! 802.11ac VHT80 & 42 | 10420.00 45.58 68.20 -22.62 H PEAK Pass Harmonic
802.11ac VHT80 | 58 | 5350.18 50.91 54.00 -3.09 H | AVERAGE @ Pass | Band Edge

28 802.11ac VHT80 A 58 | 10580.00 45.55 68.20 -22.65 H PEAK Pass Harmonic
802.11ac VHT80 106 | 5458.36 50.77 54.00 -3.23 H | AVERAGE | Pass Band Edge

2 802.11ac VHT80 106 | 11060.00 43.67 74.00 -30.33 \% PEAK Pass Harmonic
802.11ac VHT80 122 | 5459.26 46.38 54.00 -7.62 H | AVERAGE | Pass Band Edge

% 802.11ac VHT80 122  11220.00 45.17 74.00 -28.83 H PEAK Pass Harmonic
802.11a 144 - - - - - - - Band Edge

- 802.11a 144 | 11440.00 45.94 74.00 -28.06 H PEAK Pass Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR330311-01D

Mode Modulation Ch. (T\Zﬁﬁz) (dll_;,i\c;lm) (dléiun\]/i;m) M(?jrg)in Pol. Z?/Zk Result | Remark
802.11ac VHT20 | 144 - - - - - - - Band Edge
. 802.11ac VHT20 @ 144 | 11440.00 46.11 74.00 -27.89 H PEAK Pass Harmonic
802.11ac VHT40 | 142 - - - - - - - Band Edge
% 802.11ac VHT40 142  11420.00 44.34 74.00 -29.66 \% PEAK Pass Harmonic
802.11ac VHT80 | 138 - - - - - - - Band Edge
. 802.11ac VHT80 138 | 11380.00 45.90 74.00 -28.10 \Y, PEAK Pass Harmonic
45 802.11ac VHT80 @58 363.68 38.45 46.00 -7.55 H PEAK Pass LF
Colocation Mode
Modulation Ch. (I|=vrleHc;) (dléi\@:n) (dléiun;'/i/tm) M(?jrg)in Pol. 'Z%Zk Result Remark
802.11ac VHT80 58 5350.01 50.26 54.00 -3.74 H | AVERAGE | Pass Band Edge
802.11ac VHT80 58 10580.00 44.77 68.20 -23.43 H PEAK Pass Harmonic
Bluetooth-LE_GSFK 39 2483.50 46.02 54.00 -7.98 H | AVERAGE Pass | Band Edge
Bluetooth-LE_GSFK 39 7440.00 44.75 74.00 -29.25 |V PEAK Pass Harmonic
Page Number : C5 of C102
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saranas. FCC RF Test Report

Report No. : FR330311-01D

1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
34 1038 *
95 95
N LN
U-HI-A-U-N-2A A2 ] | | UNHUNEZAUN-ZC
[ § &l
I et waMwamew
48 48
Peak
15 325
163 163
50 LKA 5164, 5196, 5208, 5260 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 514416 60.08 74.00 -13.92 47.99 34.20 9.78 3188 0.00 108 193 PEA 1 5180.0 11213 ------ - 99.84 3430 9.81 3182 0.00 100 193 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
U-N-AEUAT2-U-HI-2CAVG)
7 T
48 48
Av
g 15 35
163 163
50 LKA 5164, 5196, 5208, 5260 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5149.90 49.03 4.0 -4.97 36.84 34.20 9.79 3186 0.00 100 193 AVERAGE 1 5160.00 10417 ------ oo 91.85 34.33 0.81 3182 0.00 100 193 AVERAGE
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 i
95 95
N LN
U-HI-A-U-N-2A A2 ] | | UNHUNEZAUN-ZC
[ &l
1 M WWMWMMWW
3 AP 4E'EW
Peak
15 325
163 163
50 LKA 5164, 5196, 5208, 5260 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
T o mudWedWn B BN B B B & o i T BB B BN B B B & o d
1 51888 55.76 74.00 -18.30 43.52 4.0 9.76 3178 0.60 108 261 PEAK 1 5160.0 106,31 ------ ------ 9.02 3430 9.81 3182 0.00 100 261 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
AU 2-U-HI-2CAVG) UM 24 U-I-2CIRVG)
48 1
Av
g 15
163 163
50 LKA 5164, 5196, 5208, 5260 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
T o mudWedWn B BN B B B & o i T BB B BN B B B & o d
1 549.44 4512 %400 -B.68 32.93 34.20 9.79 3186 0.00 109 261 AVERAGE 1 5160.00 98.28 ------ - 83,96 34.33 0.81 3182 0.00 100 261 AVERAGE
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Pol. Horizontal Vertical
mLﬂeI(dBqu) i Leyel (dBuVim)
909 904
Bl UMD N-28A0-2C) 5 UNADN-2802c)
A [ _ 11 Il M A [ ) _1 11 M
i RN P S RN
i A -M""‘WM Mol et Mt g
Peak 850 - " e Ausaiat 8 - N | it
Avg 00 00
150 1,
000 900, 11400, 13600, 15800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 10360.00 4473 08.20 -23.47 9404 37.46 14.13 609 0.00 - --- PEAK 1 10360.00 45.89 68.20 -22.31 .20 37.46 14.13 e0.% 8.00 -  --- PEAK
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Pol. Horizontal Vertical
1‘.m“LeveI(lIBIJ‘ﬂm) i Level (dBuvim)
900 904
Bl UMD N-28A0-2C) 5 UNADN-2802c)
I | _ 11 Il M A [ ) _1 11 7
T ) ACALZL A e T AN
! o it 9 b R Asatit
Peak L ST P I L 15 o . bl 4
Avg 00 00
150 1,
7000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 10440.00 47.30 08.20 -20.99 %6.44 37.58 14.13 e0.% 0.00 - --- PEAK 1 1044000 46.58 068.20 -21.62 572 37.58 14.13 e0.% 8.00 - --- PEAK
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Pol. Horizontal Vertical
1‘.m“Ltwel(llBu‘ﬂm) i Leyel (dBuVim)
909 904
Bl UMD N-28A0-2C) 5 UNADN-2802c)
A [ 1 T M A [ ) 1 I M
i N P S RN
ol ! e T c ! st R
Peak 4 s e Wlpnrntesggr e
Avg 00 00
150 1,
000 900, 11400, 13600, 15800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 10450.00 46,17 08.20 -20.03 5,19 37.66 14.21 60.89 8.00 - --- PEAK 1 1p480.00 47.50 068.20 -20.78 %6.52 37.66 14.21 66.89 8.00 - --- PEAK
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Pol. Horizontal Vertical
mLﬂel(dBqu) i Leyel (dBuVim)
909 904
Bl UMD N-28A0-2C) 5 UNADN-2802c)
A [ _ 11 Il M A [ ) _1 11 7
b VAN Mo VAN
e 1 At P by c ! -l it
Peak ! e - ¢ N :
Avg 00 00
150 1,
000 900, 11400, 13600, 15800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 10520.00 46,21 08.20 -20.99 5,12 37.74 14.24 60.89 8.00 -  --- PEAK 1 10520.00 46,36 68.20 -20.84 527 37.74 14.24 60.89 8.00 -  --- PEAK
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Pol. Horizontal Vertical
mLﬂel(dBqu) 0 Leyel (dBuVim)
900 904
B DN B RTRE TR
A [ _ 11 Il M A [ ) _1 11 7
T ) AFCALZL NG e R
1 A 1 MW"'“: Hort gt
Peak ” NP — T 13, IO N e s
Avg 00 00
150 1,
7000 200, 11400, 13600, 15800, 18000 7000 200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 10600.01 45.97 74.80 -28.03 S4.67 37.99 14.29 60.89 0.00 - --- PEAK 1 10609.01 46.60 74.80 -27.49 5.3 37.99 14.29 60.89 8.00 - --- PEAK
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6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
134 103 “
95 95
td N DAL i
] | T U LA U2
[ &l
48 48
Peak
15 325
163 163
g0 5348, 5378, 5404, 40 5460 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 535374 62.42 74.00 1158 49.93 4.50 9.91 3193 0.0 108 190 PEA 1 5320.00 L1274 ----ev meev 10819 34,5 9.99 3190 0.00 100 191 PEAX
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
. U-N-A-N-2A-U-HI-2C AV )
48 48
Av
g 15 35
163 163
g0 5348, 5378, 5404, 40 5460 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 535010 58.33 %4.00 -3.67 37.84 34.50 9.91 3192 0.60 109 191 AVERAGE 1 5320.00 104,45 ------ - 9199 34.56 9.99 3191 0.00 100 191 AVERAGE
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6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 i
95 95
td N DAL i
] | I UNIA-N-2AUNI-C
[ &l
48 48
Peak
15 325
163 163
g0 5348, 5378, 5404, 40 5460 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5350.24 55,71 74.00 -18.29 43.22 34.50 9.91 3192 0.0 108 257 PEXK 1 5320.00 106.24 ------ - 93,69 34.56 9.99 3191 0.00 100 257 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95 !
N LN
[ Al
U-N-A-N-2A-U-HI-2C AV ) L L U-N-A-A- N2 ULHI-2CEA
48 ! 48
Av
g 15 35
163 163
g0 5348, 5378, 5404, 40 5460 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5350.50 45.45 4.0 -B.5% 32.96 3450 9.91 3192 0.60 109 257 AVERAGE 1 530.08 97.57 ------ -ooe- 85,02 34.56 9.99 3191 0.00 100 257 AVERAGE
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6
Mode Harmonic
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
Pol. Horizontal Vertical
12" Level (dBuVim) '.2" Level {dBuVim)
1050 1054
000 904
0 U LNLALAEC 70 UNEINAL AL,
T - I | _
600
600 N — B} UHEFUNEZA 2T
I . -1 : T = Muﬂ‘“"‘"’“"““*wﬂwm
1) SRR ST el
Peak 45‘0WWWMWWMMWWWWWMW
Avg . n
150
150
0 7000 8200, 11400, 13600, 15800, 18000
7000 g200. 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp  Aux APos TPos
Linit Read dnt Cable Preamp  Aux #Pos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dgul/ndBuv/n  dB dBW dBm B8 B A8 o dg
Mz dBulfm dBuv/m  dB OBV B B OB B o deg 1 10640.08 44.65 74.80 -29.95 5070 37.98 14.32 60.89 @.08 --- PEAC
1 10640.00 43.80 74.00 -30.20 52.47 37.98 14.30 60.89 @.00 - PEAK 1 1444700 5039 68.20 -17.81 5383 39.39 16.B4 S.67 .00 == Peak
Sporton International Inc. (Kunshan) Page Number : C15 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743



s=aranas. FCC RF Test Report Report No. : FR330311-01D

Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

Pol. Horizontal Fundamental
11nLe\felidEuwm] 11"Le\ielidlillwm)
1038 038 !
s 175
813 3
el ] | U LA N2
5.0 1 ‘ 50
sgghs "‘"‘v,..uy"ﬂr bt il At 4” Mgt
Peak 125 325M
163
163
G 5380. 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 2200, o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz duv/m dBuv/m  dB dBwv B/ A8 A8 dB o deg -
1 545935 57.36 74.00 -16.64 44.62 3470 10.03 3199 0.8 118 193 PEAK Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
1 S467.60 62.20 6B.20 -5.92 49.54 4.0 10.04 3200 0.0 110 193 PEN 1 5500.0 1135 ------ - 108,78 34.70 10.09 32.61 0.00 110 193 PEAX
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
N LN
[ Al
NI 2A--HI-2CAVG) L L UM 28 U--CEAVG) |
I ! [
Av
g 15 35
163 163
B30 5380. 5410, 5440, 5410, 5500 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5439.80 47.56 54.00 -6.50 34.76 34.70 10.63 3199 0.60 110 193 AVERAGE 1 5500.00 104,58 ------ ------ 9180 34.70 10.09 32.61 0.00 110 193 AVERAGE
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

Pol. Vertical Fundamental
11nLe\felidEuwm] 11"Le\ielidlillwm)
1134 1138
1
s 175
813 3
] | Y U -2A N2
5.0 50
A8 st e 44 W il
Peak
125 s
163
163
G 5380. 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz duv/m dBuv/m  dB dBwv B/ A8 A8 dB o deg -
1 545470 54.25 74.00 -19.75 4152 3470 10.02 3199 0.6e 306 218 PEAK Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
1 5469.55 55.03 68.20 -13.17 4.9 470 10.04 3200 0.0 306 208 PEXK 1 5500.00 165,91 ------ - 93,13 34.70 10.09 32.61 0.00 306 215 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95 !
N LN
[ Al

U-NIH-U-N-2A-U-NI-2CIAVG)

U-HI-1-U-H0-2-U-HI-2CAVG)

iy ; i T L,_,_,_
Av

163 163
B30 5380. 5410, 5440, 5410, 5500 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5439.80 43.65 54.00 -10.35 30.91 34.70 10.63 3199 @.00 306 218 AVERAGE 1 5500.08 97.69 ------ - B4.91 34.70 10.09 32.61 0.00 306 216 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Pol. Horizontal Vertical
mLﬂeI(ﬂBu‘ﬂm) i Leyel (dBuVim)
909 904
el UMD N-28A0-2C) " UNADN-2802c)
I | _ 11 Il M Ny _1 11 7
i S VAN o (p— S VAAECEN
BRI s TP T TI s T T
Peak 450 —— it 1, o Mhrbuhelb n
Avg 00 00
150 1,
000 900, 11400, 13600, 15800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 11600.00 44.23 74.80 -29.77 52.%5 38.08 14.56 60.85 .00 PEAK 1 11600.00 44.38 74.80 -20.62 5270 38.00 14.56 60.85 0.08 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743

Page Number : C18 of C102
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8
Mode Harmonic
U-NII-2C_5.47-5.725_802.11a CH116_5580MHz
Pol. Horizontal Vertical
12" Level (dBuvim) ‘.2" Level (dBuVim)
1050 1050
900 904
EU_TJ_LJUL__;______ (AN HU_TJ_LJUL___ A AL 2A AL
W i U UM L VN IR NG
1 1
450 LX) R
Peak
00 00
Avg
150 150
7500 a0, 11400, 13600, 15800, 18000 7000 8200, 11400, 13600, 15800, 18000
Fredquency (NHz) Frequency (MHz)
Linit Read  Ant Cable Prezmp  Aux  APos  TPos Linit Read  Ant Cable Presmp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wodwindan & B Bn B B & m Wrdwndan & BN Bn B B & o g
1 11163.00 47.40 7488 -25.60 55.53 38.05 4.6 60.57 808 00 0 PEA 1 116.00 46.44 7480 -27.56 5457 3885 14.68 60.57 808 100 @ PEAC
2 11060.00 36,78 54.00 -17.20 44.92 3306 1467 60.57 0.0 300 # AVERAGE 1 11060.00 36,99 54.00 -17.00 45.12 38.06 14.68 0.7 Q.00 1M 1 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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9
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH140_5700MHz
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 1
95 95
N LN
. "‘M U-NIA-U-N-2A-U-N-2C SSUW_‘TULH_“_,—U__— N UNLZA UG
u MWWWMWWW 4E'EWW" W
Peak
15 325
163 163
st il 5728, 5730, 5752 5785 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 572574 65.06 63.20 -3.14 52.89 34.65 10.35 32.03 0.0 102 200 PEA 1 5700.00 116,46 ------ === 97.49 34.70 10.32 32.65 0.00 102 201 PEAK
11"Le\ielidlillwm)
1138
1
95
LN
Al
L L UM 24 U-I-CEAVG)
48
Avg Blank
35
163
100 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BN Eh & & & a dy
1 5700.00 102,87 ------ - 89.99 34.70 10.32 32.65 0.00 102 201 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C102

TEL : +86-512-57900158
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9
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH140_5700MHz
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
U-HI-A-U-N-2A A2 ] | T NIEA-U-A N2
[ n 1 &l
o b
488 448 MMWWW
Peak
15 325
163 163
st il 5728, 5730, 5752 5785 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 97279 60.33 63.20 -7.00 47.42 34.64 10.35 32.03 Q.60 101 332 P 1 5700.00 105,15 ------ - 92,18 34.69 10.33 32.65 0.00 101 332 PEAK
11"Le\ielidlillwm)
1138
s 1
LN
Al
L L UM 24 U-I-CEAVG)
48
Avg Blank
325
163
100 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BN Eh & & & a dy
1 5700.00 96.07 ------ - 83,10 34.70 10.32 32.65 0.00 101 332 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C21 of C102

TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLevel(dDMn) 0 Leyel (dBuVim)
900 904
B DN B RTRE TR
A [ 1 T M A [ ) _1 11 M
W o DN w— T UMM
| il i |
Peak oot 2 i3 P . , ”'"
Avg 00 00
150 1,
7000 200, 11400, 13600, 15800, 18000 7000 200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 11400.00 46.40 74.80 -27.60 54.21 38.20 14.85 ed.g6 0.00 - --- PEAK 1 10400.00 46.33 74.80 -20.67 %414 38.20 14.85 o086 0.00 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C22 of C102

TEL : +86-512-57900158
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10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1118 1138 !
95 95
N LN
I U-HI-A-U-N-2A A2 ] | | UNHUNEZAUN-ZC
i 1 Mwmw ) S
4E.BWWWWW 48
Peak
15 325
163 163
50 LKA 5164, 5196, 5208, 5260 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5143.84 6071 74.00 -13.29 46,53 4.0 9.78 3188 0.0 108 20 PEA 1 5160.0 1172 ----vv -oee- 99.43 3430 9.81 3182 0.0 100 20 PEN
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
AU 2-U-HI-2CAVG)
L
48 48
Av
g 15 35
163 163
50 LKA 5164, 5196, 5208, 5260 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5149.60 49.04 S4.00 -4.96 36.85 34.20 9.79 3186 0.00 100 20 AVERAGE 1 5160.00 103.28 ------ - 9.96 34.33 0.81 3182 0.00 100 20 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C102

TEL : +86-512-57900158
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10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138 i
95 95
N LN
U-HI-A-U-N-2A A2 ] | | UNHUNEZAUN-ZC
[ &l
1 w
I Lt W
Peak
15 325
163 163
50 LKA 5164, 5196, 5208, 5260 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5137.60 56.27 74.00 -17.73 44.89 4.0 9.78 3188 0.00 108 90 PEA 1 5160.00 105,51 ------ - 93,19 34.33 0.81 3182 0.00 10 90 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
ok ok !
N LN
[ Al
AU 2-U-HI-2CAVG) L L UM 24 U-I-2CIRVG)
48 1 48
Av
g 15 35
163 163
50 LKA 5164, 5196, 5208, 5260 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5143.44 45,31 %400 -B.69 33.12 34.20 9.79 3188 0.00 100 90 AVERAGE 1 5180.08 97.19 ------ --ooe- B4.87 34.33 0.1 3182 0.00 100 90 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C24 of C102

TEL : +86-512-57900158
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10
Mode Harmonic
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1054
%00 900
70 1-Hl1.-H0-28-0-A0-2C Tl U-Hl1.-0-24-0-80-2C
Bl UNEEINCTNEECATG) - T UMM
TMWMWM
Peak 40 A0 ot g
Avg 00 00
150 150
Tt g200. 11400, 13600, 15800, 18000 7000 8200, 11400, 13600, 15800, 181000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 10360.00 46.09 08.20 -20.11 5.40 37.46 14.13 60.% 8.00 - --- PEAK 1 10360.00 47.44 68.20 -20.76 %6.75 37.46 14.13 e0.% 8.00 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C25 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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11
Mode Harmonic
U-NII-1_5.15-5.25_802.11ac VHT20_CH44 5220MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1054
%00 900
70 1-Hl1.-H0-28-0-A0-2C Tl U-Hl1.-0-24-0-80-2C
B R ) L1 T T ‘
W - UGN 2R U-HCTAVG) 0 UHEUN2A TNV
1
Peak 40 44
Avg 00 00
150 150
Tt g200. 11400, 13600, 15800, 18000 7000 8200, 11400, 13600, 15800, 181000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
ModwhENs & BN B B B & o dy ModwndENs 6 B0 B B & B o dy
1 10440.00 47.55 68.20 -20.65 %6.69 37.38 14.13 60.90 0.00 PEAK 1 10440.00 46.70 68.20 -21.50 .84 3758 1418 6090 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C26 of C102
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12
Mode Harmonic
U-NII-1_5.15-5.25_802.11ac VHT20_CH48 5240MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1054
900 904
50 UALLUNZALALE 0 UALLUNLZALAL
B R ) — ) —
W T UM - T UMM
WWWMMWMWWM 1WWMWMWMM
Peak LY ———T LU RS,
Avg 0 an
150 10
Tﬁ[]l] 8200, 11400, 13600. 15800. 18000 7000 8200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
ModwhENs & BN B B B & o dy ModwndENs 6 B0 B B & B o dy
1 10430.00 47.36 68.20 -20.84 %635 37.66 14.21 60.89 0.0 - - PEAC 1 10430.00 45.06 68.20 -22.34 4.8 37.66 1421 6089 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number 1 C27 of C102

TEL : +86-512-57900158
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13
Mode Harmonic
U-NII-2A_5.25-5.35_802.11ac VHT20_CH52_5280MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1050
%00 900
A H-A--N0-2-A-2C i U-HI-A-U-N-2A-U-A0-2C
o N _ UNIEA-GAT-ZA--HI-2CIAVG)| ff 1 —_ T -  UHEE A TNIECTAVE]
'\M
Avg 0 0
150 14(
Tt 9200, 11400, 13600, 15800, 18000 7000 9200. 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 10560.00 45.67 08.20 -23.13 953.88 37.82 14.26 60.89 .00 - PEAK 1 10360.00 45.67 68.20 -22.53 4.4 37.82 14.26 60.89 .00 --- PEAK
Sporton International Inc. (Kunshan) Page Number : C28 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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14
Mode Harmonic
U-NII-2A_5.25-5.35_802.11ac VHT20_CH56_5280MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1054
%00 900
70 1-Hl1.-H0-28-0-A0-2C Tl U-Hl1.-0-24-0-80-2C
W - UNFUNATNIG) L AT
1
Peak 40 44
Avg 00 00
150 150
Tt g200. 11400, 13600, 15800, 18000 7000 8200, 11400, 13600, 15800, 181000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 10560.00 46.40 08.20 -21.50 .21 37.82 14.26 60.89 .00 PEAK 1 19360.00 46,15 68.20 -22.85 %4.% 37.82 14.26 60.89 8.00 - --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C29 of C102

TEL : +86-512-57900158
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15
Mode Harmonic
U-NII-2A_5.25-5.35_802.11ac VHT20_CH60_5300MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1054
%00 900
70 1-Hl1.-H0-28-0-A0-2C Tl U-Hl1.-0-24-0-80-2C
o N _ DB G- ZA--HI-2CAVG)| ff 1 —_ T - — UHEEINEATNIECTAVE]
g MMMWWWWWWMMM
Peak L1 T PSR W“‘WWWWMM .
Avg 00 00
150 150
Tt g200. 11400, 13600, 15800, 18000 7000 8200, 11400, 13600, 15800, 181000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 10600.01 44.76 74.00 -29.24 53.46 37.98 14.29 60.89 .00 - PEAK 1 10600.01 45.78 74.00 -28.27 4.4 37.98 14.29 60.39 0.00 --- PEAK
Sporton International Inc. (Kunshan) Page Number : C30 of C102
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16
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
134 103 “
95 95
td N DAL i
] | L U LA N2
[ 1 &l
o Shbanthrnsgiranih s s s
Peak
15 325
163 163
g0 5348, 5378, 5404, 40 5460 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 53%.68 61.86 74.00 -12.14 49.34 34.53 9.9 3193 0.0 102 29 PEX 1 5320.00 112.89 ------ - 108,34 34,5 9.99 3190 0.00 12 25 PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
U-N-A-N-2A-U-HI-2C AV ) L L U-N-A-A- N2 ULHI-2CEA
I : s
Av
g 15 325
163 163
g0 5348, 5378, 5404, 40 5460 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5350.%4 49.26 54.00 -4.74 36.77 3450 9.91 3192 0.60 102 25 AVERAGE 1 5320.00 104,52 ------ - 9197 34.56 9.9 3191 0.00 102 25 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 of C102
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16
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
td N DAL i
] | L U LA N2
[ &l
1
I
s bl g e AEIEW
Peak
15 325
163 163
g0 5348, 5378, 5404, 40 5460 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 535034 56.86 74.00 -17.14 44.37 .50 9.91 3193 0.0 108 83 PEA 1 5320.00 103.77 ------ - 91.22 3456 9.9 3191 0.00 100 85 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
05 s !
N LN
[ Al
U-N-A-N-2A-U-HI-2C AV ) L L U-N-A-A- N2 ULHI-2CEA
48 1 48
Av
g 15 35
163 163
g0 5348, 5378, 5404, 40 5460 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 535068 43.75 94.00 -10.25 3126 3450 9.91 3192 0.60 109 85 AVERAGE 1 5320.00 95.45 ------ -ooee- 8299 34.56 9.99 3191 0.00 100 85 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C32 of C102
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16
Mode Harmonic
U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1050
%00 900
A H-A--N0-2-A-2C i U-HI-A-U-N-2A-U-A0-2C
o N _ DB G- ZA--HI-2CAVG)| ff 1 —_ T - — UHEE A TNECTAVG]
Peak 45‘UWMWWWWMW1W 45‘0MWWMWWWMWWMWWWW
Avg 0 0
150 14(
Tt 9200, 11400, 13600, 15800, 18000 7000 9200. 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 10640.00 44.69 74.00 -29.31 53.36 37.98 14.30 60.89 .00 - PEAK 11064000 45.24 74.80 -28.76 5391 37.98 14.32 60.89 .00 --- PEAK
Sporton International Inc. (Kunshan) Page Number : C33 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz
Pol. Horizontal Fundamental
11nLe\felidEuwm] 11"Le\ielidlillwm)
fas T .
s 175
813 3
] | L U L-2A N2
Bl o B0
oottt
Peak
125 s
163
163
G 5380. 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz duv/m dBuv/m  dB dBwv B/ A8 A8 dB o deg -
1 54975 56.88 74.00 -17.12 4415 3470 10.01 3198 0.60 188 26 PEAK Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
1 5468.80 57.52 6B.20 -10.68 44.78 470 10.04 32.00 0.0 108 26 PENK 1 5500.0 112,35 -----v -ooe- 99.57 34.70 10.09 32.61 0.00 100 26 PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
LN 2A-U-HI-2CAVG) L L UM 2AU-I-CEAVG)|
48 ! 43 S
Avg
15 325
163 163
B30 5380. 5410, 5440, 5410, 5500 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5439.95 47.49 5400 -6.51 3475 3470 10.63 3199 0.00 100 26 AVERAGE 1550000 104,07 ------ - 9129 34.70 10.09 32.61 0.00 100 26 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743



saranas. FCC RF Test Report

Report No. : FR330311-01D

17
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz
Pol. Vertical Fundamental
11nLe\felidEuwm] 11"Le\ielidlillwm)
1134 1138
1
s 175
813 3
6l ] | L U L-2A N2
1 &l
44 109 MWW”W e bt
Peak
125 s
163
163
E50 B0 m P {
Frequency (MHz) 1000 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux N
freg Level Line Margin Level Factor Loss Factor Factor Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m A3 oBw dB/m B B B L ———————
1 543955 54.83 74.00 -19.17 4211 3470 10.00 3193 0.60 Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
1 5469.25 5421 68.20 -13.99 41.47 3470 lo.d4 3200 0.00 1 5500.00 10411 ------ --ooe- 9133 3470 10.09 32.61 0.00 100 86 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
s s 1
N LN
[ Al
LN 2A-U-HI-2CAVG) L L UM 2AU-I-CEAVG)|
48 48
! W —
Avg
15 35
163 163
B30 5380. 5410, 5440, 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m BB dBw B B B B
1 545470 43.87 94.00 -10.13 3114 3470 10.02 3199 .00

Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
1 5500.00 95,69 ------ ------ B0 .70 1009 3261 0.00 100 B6 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743

Page Number : C35 of C102
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17
Mode Harmonic
U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1054
%00 900
70 1-Hl1.-H0-28-0-A0-2C Tl U-Hl1.-0-24-0-80-2C
o N _ DB G- ZA--HI-2CAVG)| ff 1 —_ T - ~ UHEE A TNIECTAVE]
WWWMMW“MM“
Peak 45‘0WWW Ul
Avg 00 00
150 150
Tt g200. 11400, 13600, 15800, 18000 7000 8200, 11400, 13600, 15800, 181000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 11609.08 45.32 74.80 -28.68 93.64 38.00 14.56 e0.85 0.00 - --- PEAK 1 11600.00 46.61 74.80 -27.39 %4.93 38.00 14.56 60.85 0.00 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C36 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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18
Mode Harmonic
U-NII-2C_5.47-5.725_802.11ac VHT20_CH116_5580MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1050
%00 900
A H-A--N0-2-A-2C i U-HI-A-U-N-2A-U-A0-2C
o N _ DB G- ZA--HI-2CTAVG)| ff 1 —_ T - ~ UHEE A TAIECTAVE]
1W MMWWWWWW
Peak L A5 Dttt
Avg 0 0
150 14(
Tt 9200, 11400, 13600, 15800, 18000 7000 9200. 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 10160.00 46.17 74.80 -27.83 54.30 38.06 14.68 60.87 .00 - PEAK 1 11160.00 45.38 74.00 -28.62 53.51 38.86 14.68 60.87 .00 --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C37 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH140_5700MHz
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95
K B3
i 4 | | 1
5.0 ki | 5.
48 48
Peak
15 15
163 163
A0 53, 573, 573, 1o 2200, i, 4600,
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preamp  Aux Linit Read At Cable Preamp  Aux
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor
Modudws B B B B B & a iy Mg B BN B B B & o
1 5727.69 645 63.20 -3.64 S1.60 34.64 10.35 32.83 .00 1 5700.00 108,91 ------ - 9.94 34,70 10.32 32.65 0.00
11"Le\ielidlillwm)
1138
95
B3
5.
L L UM 24 U-I-CEAVG)
48
Avg Blank
35
163
1o 2200, i, 4600,
Frequency (MHz)
Linit Read At Cable Preamp  Aux
Freq Level Line Margin Level Factor Loss Factor Factor
Mg B BN B B B & o
1 5700.00 101,41 ------ - 88,44 34.70 10.32 32.65 .00

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743

Page Number : C38 of C102



saranas. FCC RF Test Report

Report No. : FR330311-01D

19
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH140_5700MHz
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
U-HI-A-U-N-2A A2 ] | T NIEA-U-A N2
[ &l
1
bbbk o bt bt bbb iAo
488 L LU A U e U A L 188
Peak M
15 325
163 163
st il 5728, 5730, 5752 5785 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5764.89 55.41 63.20 -12.79 42,40 34.63 1038 32.08 0.00 108 83 PEA 1 5709.00 101,68 ------ ------ 88,71 34.70 10.32 32.65 0.00 100 85 PEA
11"Le\ielidlillwm)
1138
95 1
LN
Al
L L UM 24 U-I-CEAVG)
48
| |
Avg Blank
35
163
100 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BN Eh & & & a dy
1 5700.00 93.26 ------ - 86.29 34.70 10.32 32.65 0.00 100 85 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C39 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743



saranas. FCC RF Test Report

Report No

.+ FR330311-01D

19
Mode Harmonic
U-NII-2C_5.47-5.725_802.11ac VHT20_CH140_5700MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1054
%00 900
70 1-Hl1.-H0-28-0-A0-2C Tl U-Hl1.-0-24-0-80-2C
W UNFURUNIG) L ) ERFETALZAAEAG
Peak A0 Db st oy 40
Avg 00 00
150 150
Tt g200. 11400, 13600, 15800, 18000 7000 8200, 11400, 13600, 15800, 181000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 11400.00 45.81 74.80 -28.19 93.62 38.20 14.85 ed.g6 0.00 -  --- PEAK 1 10400.00 45.67 74.80 -28.33 53.48 38.20 14.85 o086 0.00 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C40 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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20

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz

Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\iel (dBuVim)
138 138 1
95 il
LK LK
OIH-UH2A N T ML T T L A UNIAUAL

B MMWMWWW‘ B
i Ckacaniitd N—

) 4MWwwwwwwwmmmwmwwmmwmwwwm
Peak

15 325
163 163
50 5120, 5140, i 5180. 5200 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 548,50 59.77 74.00 -14.23 47.58 4.0 9.79 3188 0.00 108 194 PEA 1 5199.00 107.09 ------ ------ 971 430 9.83 3183 0.00 100 194 PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
UM ZA-U-NI-ACHAVG),
48 48
Av
g 15 35
163 163
50 5120, 5140, i 5180. 5200 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5143.9 50.77 4.0 -3.23 38.58 3420 9.79 3180 0.00 109 194 AVERAGE 1 5199.00 98.92 ------ - 86,54 3430 0.83 3183 0.00 100 194 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C41 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Mode Band Edge - R

U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz

Pol. Horizontal Fundamental

+LEVEl ({BuVim)

1
1138
95

i I ENEFNITE

850
1
484 e lobl bl e

Peak Blank
15
163
G 5244, 5298, 5352 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m  dB oBw B B B B o deg
1 5389.53 5371 74.00 -0.09 4107 3466 9.93 3.9 Q.00 100 194 PEAC

11nLe\leI (dBuVIm)

1138
95
K
5.0
U-MI-U--28-U-H-2CAVG)
48 1
Avg Blank
15
163
G 5244, 5298, 5352 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m  dB oBw B B B B o deg
1 533457 43.50 34.00 -10.50 3100 3452 9.91 3193 Q.00 100 154 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C42 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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20
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
U-HI-A-U-N-2A A2 ] | |7 UNIA-NI-A N2
[ &l
1
(Y FYRR WWN‘MMW"W"
A giPHTURIRA gtf 4E'EW
Peak
15 325
163 163
50 5120, 5140, i 5180. 5200 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5126.10 56.49 74.00 -17.60 44.22 34.20 9.7 3179 Q.60 108 262 PEAK 1 5199.00 108.75 ------ ------ 8,41 3.3 0.82 3183 0.00 100 262 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95 1
N LN
[ Al
U-H---N2A UNIL2CTAVG) L L UM 2A-U-I-2CIRVG)
48 1 48
Av
g 15 325
163 163
50 5120, 5140, i 5180. 5200 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5150.60 46.26 54.00 -7.74 34.07 3420 9.79 3188 0.00 100 262 AVERAGE 1 5199.00 93.18 ------ - 88,72 3438 9.83 3183 0.00 100 262 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743

Page Number : C43 of C102
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20
Mode Band Edge - R
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz
Pol. Vertical Fundamental
11nLe\leI(dEuVIm)
1138
95
e LU
5.0
1
48
Peak Blank
15
163
G 5244, 5298, 5352 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mo BNE B B Bk B & B o dg
1 548168 53.81 74.00 -20.19 4113 3470 9.94 319 0.00 108 262 PEAK
11nLe\leI(dEuVIm)
1138
95
K
5.0
U-MI-U--28-U-H-2CAVG)
48 1
Avg Blank
15
163
G 5244, 5298, 5352 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mo BNE B B Bk B & B o dg

1 5376.30 43.15 54.00 -10.85 30.5 34.61 9.93 3194 .00

100 262 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743

Page Number
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Mode Harmonic
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1050
900 900
o AU 2AAAEC i N0 2A A2
W DN - T UMM
Peak T A —. 45‘UWWMWWM1MWWMWW
Avg 09 g
150 150
Tio a0, 1400, 13600, 15800, 16000 7000 o, 1400, 13600, 15600, 16000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 10360.00 44.37 08.20 -23.83 93.65 37.48 14.14 e0.% 0.00 - --- PEAK 1 10300.00 4477 68.20 -23.43 %485 37.48 14.14 e0.% 8.00 - --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C45 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Mode Harmonic
U-NII-1_5.15-5.25_802.11ac VHT40_CH46_5230MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1050
%00 900
A H-A--N0-2-A-2C i U-HI-A-U-N-2A-U-A0-2C
o I 1 DB G- ZA--HI-2CAVG)| il 1 ) U A TAIFECTAVE]
Peak 45‘0M bt T
Avg 0 0
150 14(
Tt 9200, 11400, 13600, 15800, 18000 7000 9200. 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 10460.00 44.55 08.20 -23.65 93.62 37.62 14.20 60.89 @.00 - --- PEAK 1 1p460.00 4512 68.20 -22.98 4.9 37.62 14.20 60.89 0.00 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C46 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Mode Harmonic
U-NII-2A_5.25-5.35_802.11ac VHT40_CH54_5270MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1050
%00 900
A H-A--N0-2-A-2C i U-HI-A-U-N-2A-U-A0-2C
o N _ DB G- ZA--HI-2CAVG)| ff 1 —_ T - ~ UHEE LA TNIECTAVE]
"WWWMW‘“WMM .‘W’WMMWMW
Peak 5.0ttt L1 R ———
Avg 0 0
150 14(
Tt 9200, 11400, 13600, 15800, 18000 7000 9200. 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 10540.00 4573 08.20 -20.47 %439 37.78 14.25 60.89 .00 - PEAK 1 1054000 46.66 68,20 -21.54 5.5 37.78 1425 60.89 0.00 --- PEAK
Sporton International Inc. (Kunshan) Page Number : C47 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT40_CH62_5310MHz

Pol. Horizontal

11nLe\leI (dBuVIm)

1138

95

N

U-HIHA-UL-N-2A L2

650
1
Dot o it
Pkt AUl i

Peak
15
163
A0 5062, 514, 5186, 58, 50
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Modudws B B B B B & a iy
1 5845.26 55.83 74.00 -18.17 43.69 34.19 9.69 3174 0.0 141 199 PEX
11nLe\leI(dEuVIm)
1138
95
K
5.0
U-HI8--24-U--2C1AVE)
48 t
Av
g 15
163
A0 5062, 514, 5186, 58, 50
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m  dB oBw B B B B o deg
1 513700 4438 5400 -0.60 3000 3.0 9.78 3180 Q.00 141 199 AVERAGE

Fundamental
11"Le\ielidlillwm)
1138 1
95
B3
] | U LA U2
5.
bbb
48
15
163
1o 2200, i, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mg B BN B B B & o
1 5310.00 10815 ------ ------ 9,59 34.57 9.89 319 0.00 141 199 PEAK
11"Le\ielidlillwm)
1138
1
95
B3
5.
L L U822
48
35
163
1o 2200, i, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mg B BN B B B & o
1 5310.08 99.73 ------ - 87.17 3457 9.89 3198 0.00 141 199 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743

Page Number : C48 of C102
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Mode Band Edge - R

U-NII-2A_5.25-5.35_802.11ac VHT40_CH62_5310MHz

Pol. Horizontal Fundamental

11nLe\leI (dBuVIm)

1138

95

i I ENEFNITE

[
48
Peak Blank
15
163
gt 5340. 5. 5400. 5430. 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mo BNE B B Bk B & B o dg
1 536115 59.50 74.00 -14.50 46.97 4.4 9.9 3193 0.0 141 199 PEX
11nLe\leI(dEuVIm)
1138
i5
N
[
U-N-A-N-2A-U-HI-2C AV )
48
Avg Blank
15
163
gt 5340. 5. 5400. 5430. 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mo BNE B B Bk B & B o dg
1 5350.85 43.36 54.00 -5.64 35.87 3450 9.91 3192 0.60 141 199 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C49 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT40_CH62_5310MHz

Pol. Vertical

11nLe\leI (dBuVIm)

1138

95

N

U-HI-A-UL-N-2A-UAAI-2C

50
1
PR il ke

Peak
15
163
A0 5062, 514, 5186, 58, 50
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Modudws B B B B B & a iy
1 585456 54.22 74.00 -19.78 4.7 4.0 970 3175 0.0 108 264 PEAC
11nLe\leI(dEuVIm)
1138
95
K
5.0
U-HI8--24-U--2C1AVE)
48 1
Av
g 15
163
A0 5062, 514, 5186, 58, 50
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m  dB oBw B B B B o deg
1 513465 4399 3400 -10.00 3181 3.0 977 3L79 Q.00 100 264 AVERAGE

Fundamental
11"Le\ielidlillwm)
1138
1
95
LN
] | T U L-2A U2
&l
N dasdéifvridhomsiind
LR W"‘”’W
325
163
100 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BN Eh & & & a dy
1 5310.00 10115 ------ - 88,59 34.57 9.89 319 0.00 100 264 PEAK
11"Le\ielidlillwm)
1138
95 1
LN
Al
L L U-N-A-A- N2 ULHI-2CEA
48
35
163
100 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeEsBWE B BN Eh & & & a dy
1 5310.08 92.33 ------ - 79,76 3458 9.89 3198 0.00 100 264 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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23
Mode Band Edge - R
U-NII-2A_5.25-5.35_802.11ac VHT40_CH62_5310MHz
Pol. Vertical Fundamental
11"Level(dEuwm]
134
975
i UNLUNZALNC
65.0
488
Peak Blank
38
163
5310 5340, 5310, 5400, 5430, 5460
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m o8 dBV dB/m A8 dB B m deg
1 5350.50 54.87 74.80 -19.13 42,33 3458 9.91 3192 .00 180 264 PEAK
11nLe\leI(dEuVIm)
1138
95
N
[
U-N-A-N-2A-U-HI-2C AV )
48 1
Avg Blank
15
163
gt 5340. 5. 5400. 5430. 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mo BNE B B Bk B & B o dg
1 5350.35 4472 %400 -9.28 32.23 3450 9.91 3192 0.00 100 264 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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23
Mode Harmonic
U-NII-2A_5.25-5.35_802.11ac VHT40_CH62_5310MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1050
%00 900
A H-A--N0-2-A-2C i U-HI-A-U-N-2A-U-A0-2C
o N _ DB G- ZA--HI-2CAVG)| ff 1 —_ T - ~ UHEE A TNIECTAVE]
1M "MWW
Peak LT[ T A A5 DA et
Avg 0 0
150 14(
Tt 9200, 11400, 13600, 15800, 18000 7000 9200. 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 10620.00 46.38 74.00 -27.62 .86 37.98 14.31 60.89 .00 - PEAK 1 10620.00 45.93 74.00 -28.07 461 37.98 14.31 60.89 @.00 --- PEAK
Sporton International Inc. (Kunshan) Page Number : C52 of C102
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FCC ID: 2A8FA-6743



saranas. FCC RF Test Report

Report No. : FR330311-01D

24
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT40_CH102_5510MHz
Pol. Horizontal Fundamental
11nLe\felidEuwm] 11"Le\ielidlillwm)
134 134 f
s 175
813 3
A2 L 2C T T T L AL
Bl Mmﬁ” B0
44 18
Peak
125 s
163
163
G 5382 5414, 5445, 5418, 5540 [
Frequency (MHz) 1000 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz duv/m dBuv/m  dB dBwv B/ A8 A8 dB o deg -
1 54936 58.24 74.00 -15.76 45.51 3470 10.01 3198 0.60 148 218 PEAK Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
1 5466.9 63.13 68.20 -5.07 50.38 470 10.04 3199 0.00 108 208 PEXK 1 551000 11659 ------ ------ 97.82 34.68 10.11 32.62 0.00 108 218 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
NI -UNI-2A-U-H-2CHAV), L L UM 2AU-I-CEAVG)
48 48 k
Av
g 15 35
163 163
B30 538 414, 5446, 5418, 510 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5439.90 49.83 4.0 -4.17 37.89 3470 10.63 3199 0.00 100 218 AVERAGE 1551000 10131 ------ - 88,54 34.60 10.11 32.62 0.00 100 215 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C53 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Pol. Horizontal Fundamental
mLﬂel(dBiNlml
1134
BT.SW\
B
L U-HI-A-U-N-2A A2
654
1
ul At g, g
Peak Blank
1§
163
510 5561, 5612, 5663, I 5785
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MedWs BN B BN Bk & B & a g
1 5758.63 53.84 63.20 -14.36 40.85 34.62 10.37 32.08 0.0 108 218 PEX

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743

Page Number

: C54 of C102
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24
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT40_CH102_5510MHz
Pol. Vertical Fundamental
11nLe\felidEuwm] 11"Le\ielidlillwm)
1134 1138
1
s 175
813 3
(AU M2 -2 T T T L N
5.0 50
4E,BWhWMWWWWWWWW 4”WMW etttk i
Peak
125 s
163
163
G 5382 5414, 5445, 5418, 5540 [
Frequency (MHz) 1000 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz duv/m dBuv/m  dB dBwv B/ A8 A8 dB o deg -
1 542776 53.66 74.00 -20.34 40.95 3470 0.9 3197 .80 /6 230 PEAK Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
1 5469.20 55.12 6B.20 -13.08 42.35 470 10.04 32.00 0.0 356 239 PEAK 1551000 102,57 ------ === 89.80 34.69 10.19 32.62 0.00 36 239 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95 1
N LN
[ Al
U-H-A-A M- 2A-ULHI-2CAVG) L L UM 2AU-I-CEAVG)|
48 1 48 P —
Avg MWJ"—‘"J
15 35
163 163
B30 538 414, 5446, 5418, 510 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5439.28 4445 5400 -9.54 3172 3470 10.63 3199 0.00 356 230 AVERAGE 1 5310.08 93.9 ------ - 8119 34.68 10.11 32.62 0.00 356 239 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C55 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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TEL : +86-512-57900158
FCC ID: 2A8FA-6743

Pol. Vertical Fundamental
mLeveI(dBiNIm)
138
75 w
1K) \
650 ‘
w MWWWMMWW
Peak Blank
125
163
5510 5561, 5612, 5663,
Frequency (MHz)
Linit Read  Ant
Freq Level  Line Margin Level Factor
MBANENE B B B B B B o dg
1 576016 5447 68.20-13.73 4148 M.
Sporton International Inc. (Kunshan) Page Number : C56 of C102
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24
Mode Harmonic
U-NII-2C_5.47-5.725_802.11ac VHT40_CH102_5510MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1054
%00 900
750 T — UNILA-U-NI-ZA-U-A1-2C Tl = ULNIA-NI-ZA 4020
W i DN - U
1 D ——y
Peak 0 £ Db W
Avg 00 00
150 150
Tt g200. 11400, 13600, 15800, 18000 7000 8200, 11400, 13600, 15800, 181000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 11620.08 45.22 74.80 -28.78 953.52 38.00 14.58 ed.85 0.00 - --- PEAK 1 10620.00 44.92 74.00 -29.08 53.22 38.08 14.58 60.85 0.00 --- PEAK
Sporton International Inc. (Kunshan) Page Number : C57 of C102

TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Mode Harmonic
U-NII-2C_5.47-5.725_802.11ac VHT40_CH110_5550MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1050
%00 900
A H-A--N0-2-A-2C i U-HI-A-U-N-2A-U-A0-2C
o N _ UNIEA-GAT-ZA--H0-2CIAVG) ff 1 —_ T - ~ UHEE A TNIECTAVE]
1W
Peak L SO ol L
Avg 0 0
150 14(
Tt 9200, 11400, 13600, 15800, 18000 7000 9200. 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 10100.00 4493 74.00 -29.07 5317 38.08 14.63 60.87 .00 - PEAK 1 11100.00 45.65 74.00 -28.35 53.89 38.08 14.63 60.87 .00 --- PEAK
Sporton International Inc. (Kunshan) Page Number : C58 of C102

TEL : +86-512-57900158
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26
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT40_CH134_5670MHz
Pol. Horizontal Fundamental
11nLe\felidEuwm] 11"Le\ielidlillwm)
1134 1138 1
s 175
813 3
AU AR 2 T ML T AL
5.0 50
f 2
400ptegheplblt 18
Peak .
125 s
163
163
G 5414, 5478, 5542, 5606, 5670 [
Frequency (MHz) 1000 2200, o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz duv/m dBuv/m  dB dBwv B/ A8 A8 dB o deg -
T 548472 53.47 74.00-20.53 48.79 3470 0.94 319 .60 198 226 PEAK Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
1 5460.72 52,32 68.20 -15.88 39.58 470 10.03 3199 0.0 108 226 PEAK 1 5670.00 108,69 ------ ------ 95,81 34.65 10.30 32.67 0.00 100 226 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
U-H-A-AN2AUNI-2CTAVG) L L UM 24 U-I-CEAVG)
48 1 48
Av
g 15 35
163 163
B30 5414, S8, 554 5606, 5670 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 543056 43.53 94.00 -10.42 30.87 3470 9.9 3197 0.00 100 226 AVERAGE 1 5670.00 99.84 ------ - 86,96 34.65 10.30 32.67 0.00 100 226 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743

Page Number : C59 of C102
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Pol. Horizontal Fundamental

Lol

1134

BT‘MM

K
MM VAL M
|

81 Wy %Ww i T

WMWWMMM
#8

Peak Blank
5
16
5670 5689, 5708, 51, 5746, 5765
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m  dB oBw B B B B o deg
1 573084 6204 60.20 -6.16 40.08 34.64 1035 30.03 Q.00 100 126 PEAC

Sporton International Inc. (Kunshan) Page Number : C60 of C102
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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26
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT40_CH134_5670MHz
Pol. Vertical Fundamental
11nLe\felidEuwm] 11"Le\ielidlillwm)
1134 1138
1
s 175
813 3
55.01 50 -
2
Aatbimasbidage bt i W bt
Peak
125 s
163
163
G 5414, 5478, 5542, 5606, 5670 [
Frequency (MHz) 1000 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz duv/m dBuv/m  dB dBwv B/ A8 A8 dB o deg -
1 535300 52.76 74.00 -21.24 48.27 3450 9.91 3193 .60 148 273 PEAK Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
1 5465.20 51.82 68.20 -16.38 39.08 3470 10.03 3199 0.0 108 273 PEN 1 5670.00 108.25 ------ - 87,37 34.65 10.30 32.67 0.00 100 273 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95 1
N LN
[ Al
U-H-A-AN2AUNI-2CTAVG) . L UM 24 U-I-CEAVG)
48 1 48
Av
g 15 35
163 163
B30 5414, S8, 554 5606, 5670 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 543976 43.33 94.00 -10.67 30.39 34.70 10.63 3199 0.00 109 273 AVERAGE 1 5670.00 9147 ------ - 78,59 34.65 10.30 32.67 0.00 100 273 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Pol. Vertical Fundamental

Lol

1134

LI "
ik
K LA

| 1
MW”MW( AR

i iy
Peak Blank

5

16

5670 5689, 5708, 51, 5746, 5765

Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m  dB oBw B B B B o deg
1 573023 %6.40 60.20 -11.50 43.43 3464 1035 32.02 Q.00 100 173 PEAC

Sporton International Inc. (Kunshan) Page Number : C62 of C102
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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26
Mode Harmonic
U-NII-2C_5.47-5.725_802.11ac VHT40_CH134_5670MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1050
%00 900
[ T — -H1-U-0-28--A1-2C i . — U-Hl1.-0-24-0-80-2C
o N _ UNIEA-GAT-ZA--HI-2CIAVG)| ff 1 —_ T - ~ UHEE A TNIECTAVE]
Peak 15 45‘0M
Avg 0 0
150 14(
Tt 9200, 11400, 13600, 15800, 18000 7000 9200. 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 11340.00 45,38 74.80 -28.62 953,31 38.14 14.50 ed.a7 0.00 -  --- PEAK 1 1134000 4419 74.80 -29.81 52,12 38.14 14.80 60.87 .00 --- PEAK
Sporton International Inc. (Kunshan) Page Number : C63 of C102
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27

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz

Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
U-HI-A-U-N-2A-UAE-2C ] | | UNHUMEZAUNLZC
[ 1 &l
%IHWMWMMWWWWWWW m M WMWWWW
Peak
15 325
163 163
s LILYA 5084, 516, 5168, i 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5S130.60 59.44 74.00 -14.56 47.20 4.0 9.78 3180 0.0 108 214 PEA 1 5210.00 101,56 ------ ------ 89.16 34.40 9.84 3134 0.00 100 214 PEA
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95 1
N LN
[ Al
U-N-A-ALN- 2 U I-2CEAVE),
48 48
Av
g 15 35
163 163
s LILYA 5084, 516, 5168, i 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5148.89 58.39 4.00 -3.61 38.20 34.20 9.79 3186 0.00 100 214 AVERAGE 1 5210.00 93.04 ------ -oooe- 86,64 34.40 09.84 3134 0.00 100 214 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C64 of C102
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27
Mode Band Edge - R
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm)
1138
45
e LU
5l
1
48
Peak Blank
125
16
il 5280, 50, 5360, 540, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mo BNE B B Bk B & B o dg
1 5428.00 53.62 74.00 -20.38 40.91 34.70 9.9 3197 0.0 108 214 PEA
11nLe\leI(dEuVIm)
1138
45
N
5l
UNIH-NI-2A- K- AVG)
48 1
Avg Blank
125
16
il 5280, 50, 5360, 540, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mo BNE B B Bk B & B o dg
1 5367.60 43.82 94.00 -10.18 31.26 34.57 9.9 3193 0.60 109 214 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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27
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95 1
N LN
U-4H4-U-N-2A-UAI-2C ] | | UNHUMEZAUNLZC
[ &l
1
gt i W
Peak
15 325
163 163
s LILYA 5084, 516, 5168, i 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5859.81 55.65 74.00 -18.35 43.49 3.0 971 3175 Q.60 267 332 PEA 1 5210.00 94.82 ------ - B.42 M40 9.84 3134 000 267 332 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95
1
N LN
[ Al
N2 UL HI-2CAVG) L L UM 28 U-I-2CIRYG)
48 1 48
Av
g 15 35
163 163
s LILYA 5084, 516, 5168, i 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 514406 45.43 5400 -B.52 33.30 4.0 9.78 3188 0.00 267 332 AVERAGE 1 5210.00 8635 ------ - .96 440 0.83 3184 0.00 267 332 AVERAGE

Sporton International Inc. (Kunshan)
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27
Mode Band Edge - R
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz
Pol. Vertical Fundamental
11nLe\leI(dEuVIm)
1138
95
e LU
5.0
1
48
Peak Blank
15
163
il 5260, 530, 5360, 5410, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mo BNE B B Bk B & B o dg
1 538450 53.63 74.00 -20.37 4108 34.64 9.93 3194 Q.60 267 332 PEM
11nLe\leI(dEuVIm)
1138
95
K
5.0
U-MI-U--28-U-H-2CAVG)
48 1
Avg Blank
15
163
il 5260, 530, 5360, 5410, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mo BNE B B Bk B & B o dg

1 543050 43.69 4.00 -10.31 30.98 3470 9.9 397 0.00

267 332 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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27
Mode Harmonic
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1050
%00 900
A H-A--N0-2-A-2C i U-HI-A-U-N-2A-U-A0-2C
o I 1 DB G- ZA--HI-2CAVG)| il 1 U IEZA TAIFECTAVE]
W
Peak L 4
Avg 0 0
150 14(
Tt 9200, 11400, 13600, 15800, 18000 7000 9200. 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 10420.00 45,58 08.20 -20.62 %477 37.534 1417 e0.% 8.00 - --- PEAK 1 10420.00 45.50 68.20 -22.78 5469 37.54 14.17 e0.% 8.00 -  --- PEAK
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28
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
U-HI-A-AGNI-2A-LAI-2C ] | I U LA U2
[ 1 M &l
FUIYS VRARUTIR AR[ OR ART Bt
4g gk AR I 188
Peak
15 325
163 163
s 5038, 6. 54, i 590 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5858.58 56.13 74.00 -17.02 44.82 4.0 971 3175 0.60 114 200 PEA 1 5200.00 103,48 ------ - 9.94 34.54 9.88 3183 0.00 114 200 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95 t
N LN
[ Al
U-N-A-ALN-2A-ULAI-2CAVG) L L U-N-A-A1-N-2A-U-AI-2CAMG)
48 1 48
Av
g 15 325
163 163
s 5038, 6. 54, i 590 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 SI3L9% 45.20 54.00 -B.60 33.02 3420 9.77 3179 0.0 114 200 AVERAGE 1 5290.00 9453 ------ -oooe- BL.98 34.56 9.88 31.89 0.00 114 200 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Mode Band Edge - R

U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz

Pol. Horizontal Fundamental
11nLe\leI(dEuVIm)
1138
45
e LU
5l 1
83 WWVWWWWMWMM'\WW
Peak Blank
125
16
£ 53, 5358, ] 5426, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m  dB oBw B B B B o deg
1 53426 58.26 74.00 -15.74 45,76 3452 9.91 3193 Q.00 114 100 PEAC

11nLe\leI (dBuVIm)

1138
95
N

850
4 U-HI-U-NI-2A-U-NI-2CAVE)

48

Avg Blank

15

163

5590 5324, 5358, 5302, 5426, 5460
Frequency (MHz)

x=

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Modudws B B B B B & a iy
1 5390.18 551 34.00 -3.09 3B.42 3450 9.91 3192 Q.00 114 100 AVERAGE

Sporton International Inc. (Kunshan) Page Number
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz

Pol. Vertical

11nLe\leI (dBuVIm)

1138

95

N

U-HIHA-UN-2A-UAI-2C

50
1
s Pt

Peak
15
163
A0 5038, 5116, 574, 52 5290
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Modudws B B B B B & a iy
1 511571 54.86 74.00 -19.14 42.68 34.20 9.76 3178 0.00 108 269 PEA
11nLe\leI(dEuVIm)
1138
95
K
5.0
U-NIA-U-N-2A-U-H-2CAVG)
48 1
Av
g 15
163
A0 5038, 5116, 574, 52 5290
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m  dB oBw B B B B o deg
1504350 4470 5400 -0.30 3136 .19 9.9 3L74 Q.00 100 165 AVERAGE

Fundamental

11"Le\iel (dBuVim)

136
i *

LN
] | I U L-2A U2

) W
148 MW

15
163
1o 2200, i, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mg B BN B B B & o
1 5299.08 911 ------ - B354 3450 9.88 3189 0.00 100 265 PEAK

11"Le\iel (dBuVim)

1138
95
1

B3
5.

L L U828
4EI8 t_’w"ﬁ—‘_
. ww/‘_/——f“‘“w’-/
163
1o 2200, i, 4600, 5800, 7000

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
1 5290.00 87.07 ------ ----- T30 W56 988 3189 0.00 100 265 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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28

Mode Band Edge - R

U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz

Pol. Vertical Fundamental
11nLe\leI(dEuVIm)
1138
415
s UM URALN
650
1
s bt i
Peak Blank
15
163
i 534, 5358, 5302, 546, 5460
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m  dB oBw B B B B o deg
1 5395.79 5459 74.00 -19.41 4209 3452 991 3193 Q.00 10 265 PEAC

11nLe\leI (dBuVIm)

1138
95
N

850
U-HI-U-NI-2A-U-NI-2CAVE)

48 1

Avg Blank
35

163

5590 5324, 5358, 5302, 5426, 5460
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Modudws B B B B B & a iy
1 530,00 .83 3400 -0.17 33.34 3450 9.9 3192 Q.00 100 165 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C72 of C102
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Mode Harmonic

U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz

Pol. Horizontal Vertical
12"Le\reHdEuVIm) 12nle\lelidllnwm}
1050 1050
00 900
50 T U-HI-A-UN-2A--H-2C T i Ry : U-N--UNI-2AU-NI-2C
L T UM W UNCEUREZEINCZCAG)
|
Peak 40 A0 it Mt
Avg 00 00
150 150
7000 9200, 11400, 13600. 15800, 18000 7000 g200. 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (WHz)
Linit Read At Cable Preamp  Awx APos  TRos Linit Read  Ant Cable Preamp  Aux  APos TRos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Renark
M B B W B B B B o iy Medwadin B BV B B B B o i
1 10580.60 45.55 63.20 -22.65 5438 37.86 14.28 60.89 @.08 - - PEN 1 10560.00 4476 68.20 -23.44 53.51 37.86 14.28 60.89 0.00 - --- PEAC
120LeveudBu\rrm) mLeveHdEume
1054 1050
90 i
i (A28 - T LTI 2A N0
] [ ]
i IRTMUNE i
Peak I L sl ARG

£ WWWMWWWWWMW £ WMMWWW‘WWWWWWMWM

0 il
140 0
(
18000 240, 26800, . 35600, 40000 100 2400 2500, Wi WL, 4000
Frequency (MHz) Frequency (MHz)
Note: Only the worst case has assessed 18G ~40GHz to test.
Sporton International Inc. (Kunshan) Page Number : C73 of C102
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Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_5530MHz

Pol. Horizontal

11nLe\leI (dBuVim)

1134
95
813
A --AIL-2A-UHI-2C)
5.0
1
bt
Peak 15
163
G 5385. 4. 5438, 5404, 5530
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 dBw dB/m B dB B a0 deg
1 544630 57.96 74.00 -16.04 45.23 3470 10.01 3198 o.ee 127 282 PEAK
1 5463.50 59.63 6B.20 -B.57 46.89 470 10.03 3199 0.0 127 202 PEXK

11nLe\leI (dBuVIm)

1138

95

N

850
U-NI--0-N-2A-U-NI-2CIAVG)

48

Av
g 18

163

5%50 5386 542, 5458, 5494, 5530
Frequency (MHz)

Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Modudws B B B B B & a iy
1 458,36 5.77 34.00 -1.3 3B.04 3470 1002 3199 Q.00 177 102 AVERAGE

Fundamental

11"Le\iel (dBuVim)

1138

95

LN

] | ] U LA U2
&l

m MMWM

15
163
1o 2200, i, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mg B BN B B B & o
1 5530.00 103.3 ------ ------ 99.57 34.63 10.14 32.04 0.00 127 282 PEAK
11"Le\ielidlillwm)
1138
95 4
B3
5.
L L UM 2AU-I-CEAVG)|
48
35
163
1o 2200, i, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mg B BN B B B & o
1 5530.00 9418 ------ - Bl.44 34.64 10.13 32.63 0.00 127 202 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Pol. Horizontal Fundamental
mLﬂel(dB!NIm)
138
O75F 48
1K) W\
650 1
w Y ;
Peak Blank
125
163
5530 5511, 5624,
Frequency (MHz)
Linit Read  Ant
Freq Level Line Margin Level Factor
MBANENE B B B B B B o dg
1 5739 53.83 6.0 1437 4.5 MEB
Sporton International Inc. (Kunshan) Page Number : C75 of C102
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29
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_5530MHz
Pol. Vertical Fundamental
11nLe\felidEuwm] 11"Le\ielidlillwm)
1134 1138
95 W5 1
813 3
HHARAHA T ML T T L A
Bl B0 T
e '
R8T AR A A 4aa i ot
Peak 15 M
325
163
163
G 5385. 4. 5438, 5404, 5530 [
Frequency (MHz) 1000 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz duv/m dBuv/m  dB dBwv B/ A8 A8 dB o deg -
1 545242 53.88 74.00 -20.12 4115 3470 10.02 3199 .60 148 268 PEAK Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
1 546124 55.26 6B.20 -12.94 42.52 470 10.03 3199 0.0 108 268 PEAK 1 5530.00 95.66 ------ - 8292 34.65 10.12 32.63 0.00 100 268 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95
1
N LN
[ Al
LN 2A-UHI-2CAVG) L L UM 2AU-I-CEAVG)|
) ! 48.8
Av
g 15 35
163 163
B30 5386. Mn. 5438, 5404, 5530 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 543070 46.69 9400 -7.31 33.96 3470 10.62 3199 0.00 100 268 AVERAGE 1 5530.00 87.03 ------ - 7429 34.64 10.13 32.63 0.00 100 260 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Pol. Vertical Fundamental
mLﬂel(dB!NIm)
1134
WISWM
B M
\ U-HI-A-U-N-2A A2
654 i
1
a8 gt fiai P
Peak Blank
1§
163
530 541, St 5671, i 5785
Frequency (MHz)
Linit Read At Cable Preanp HPos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MedWs BN B BN Bk & B & a g
1 5759.13 54.08 63.20 -14.12 4109 34.62 10.37 32.08 0.00 108 268 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Mode Harmonic
U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_5530MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1050
%00 900
A H-A--N0-2-A-2C i U-HI-A-U-N-2A-U-A0-2C
o N _ DB G- ZA--HI-2CAVG)| ff 1 —_ T - ~ UHEE A TAIECTAVE]
Peak 45‘0WWWWWWWWWW‘ 45‘0WWMMMWMWJMM
Avg 0 0
150 14(
Tt 9200, 11400, 13600, 15800, 18000 7000 9200. 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 11660.08 4271 74.80 -31.29 50.97 38.00 14.61 ed.&7 @.00 - --- PEAK 1 11660.00 43.67 74.80 -30.33 5193 38.00 14.61 e0.87 8.00 -  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C78 of C102
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30
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH122_5610MHz
Pol. Horizontal Fundamental
11nLe\felidEuwm] 11"Le\ielidlillwm)
1134 1138 1
s 175
813 3
U'NH'1'U'~”'2AU'N”2C —|-|_|_|“_‘-|'|_’|_|_|_LI_,—|_,_ - _NH_1_U~”_2AU_NH2C
5.0 -
) &l
44 18
Peak
125 s
163
163
G 5385. 4. 5438, 5404, 5530 [
Frequency (MHz) 1000 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz duv/m dBuv/m  dB dBwv B/ A8 A8 dB o deg -
1 5453.80 55.75 74.00 -18.25 43.02 3470 10.02 3199 .60 148 198 PEAK Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
1 5A65.00 56.23 6B.20 1197 43.49 3470 10.03 3199 0.0 108 198 PEAK 1 5610.00 106.27 ------ ------ 93.41 3470 10.24 32.68 0.00 100 195 PEAX
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
ik ik ,
N LN
[ Al
LN 2A-UHI-2CAVG) L L UM 24 U-I-CEAVG)
) ! 4M
Av
g 15 35
163 163
B30 5386. Mn. 5438, 5404, 5530 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 5439.26 46,33 94.00 -7.62 33.64 3470 10.63 3199 0.00 109 19 AVERAGE 1 5610.00 9.88 ------ ------ 83,95 34.67 10.26 32.68 0.00 100 195 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Fundamental
mLﬂel(dB!le)
1134
s Ay YT
B K \
L Mj A U-HI-A-U-N-2A A2
850 (i WIIMHM "‘W 1
m WWMNM"AI n’lw‘l‘..‘auw7
Peak Blank
1§
163
530 541, St 5671, i 5785
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MedWs BN B BN Bk & B & a g
1 573,27 57.26 63.20 -10.94 44.30 34.63 10.35 32.02 0.0 108 198 PEA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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30
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH122_5610MHz
Pol. Vertical Fundamental
11nLe\felidEuwm] 11"Le\ielidlillwm)
1134 1138
s 175 f
813 3
U-HE-A-U-N-2-UAT-2C T ML LT 1 NN 2AU-NI-2C
5.0 -
&l
\ i A
e R
4B BMamifia ki 4MW
Peak
125 s
163
163
G 5385. 4. 5438, 5404, 5530 [
Frequency (MHz) 1000 20. o, 4500, 5600. T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz duv/m dBuv/m  dB dBwv B/ A8 A8 dB o deg -
1 5397.34 54.53 74.00 -19.47 41.85 3469 0.94 3195 Q.60 148 262 PEAK Wiz duv/m dBuv/m @B oBV dBfm B B B om deg
2 54619 53.91 68.20 -14.29 4117 4.0 10.03 3199 0.0 108 262 PEAK 1 5610.00 97.24 ------ -ooee- B4.38 34.70 10.24 32.68 0.00 100 262 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
95 95
1
N LN
[ Al
LN 2A-UHI-2CAVG) L L UM 24 U-I-CEAVG)
48 1 M 48
Av
g 15 325
163 163
B30 5386. Mn. 5438, 5404, 5530 100 20. o, 4500, 5600. T000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 545494 44,09 54.00 -9.91 3136 3470 10.62 3199 0.00 100 262 AVERAGE 1 5610.00 88.86 ------ ------ 7601 34.68 10.25 32.68 0.00 100 262 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C81 of C102
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samran s, FCC RF Test Report Report No. : FR330311-01D

Pol. Vertical Fundamental
mLﬂel(dB!NIm)
1134
14 W‘ifwl‘mﬂ'
il
B
j \ U-HI-A-U-N-2A A2
654 bt |
; WWW

il 1

34 WA A
Peak Blank
1§
163
530 541, St 5671, i 5785
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MedWs BN B BN Bk & B & a g

1 5763.59 5419 63.20 -14.01 4118 34.63 10.38 32.08 0.00 108 262 PEAK

Sporton International Inc. (Kunshan) Page Number : C82 of C102
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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30
Mode Harmonic
U-NII-2C_5.47-5.725_802.11ac VHT80_CH122_5610MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1050
%00 900
A H-A--N0-2-A-2C i U-HI-A-U-N-2A-U-A0-2C
o N UNIEA-GAT-ZA--HI-2CIAVG) ff 1 —_ T -  UHEE A TNECAVE]
Peak 45‘0W 45‘0M
Avg 0 0
150 14(
Tt 9200, 11400, 13600, 15800, 18000 7000 9200. 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 11220.08 45,17 74.00 -28.83 53.22 38.18 1470 60.87 .00 - PEAK 1 11220.00 44.47 74.80 -29.53 52,92 38.18 1472 60.87 0.00 --- PEAK
Sporton International Inc. (Kunshan) Page Number : C83 of C102
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Pol. Horizontal Fundamental
1 Level (dBuVim)
1134 1
975
B3
N i N2 -2
ﬁl:
3 PO . snki i Hind
WM i i
Peak Blank N ]
1 3
1000 20, 4500, 5800, 1000
Frequency (MHz)
Linit Read At Cable Preamp  Aux  APos TRos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

1 5728.80 1143 ---v -ooomn 98.45 3466 10,34 3203 Q.00 128 198 PEAC

I

95

8.3

U-NIA-U--2A-U-HI-2CAV)

e
Avg Blank N e
1 3
1000 20, 4600, 5800, 1000
Frequency (MHz)
Linit Read  Ant Cable Preap Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 5728.80 103,95 ------ ------ 9.95 4.6 10.34 3203 0.0 120 198 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C84 of C102
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Pol. Vertical Fundamental
0 Level (dBuVim)
114
1
915
8.3
] I i T BN UNA AL
6:
il sib T T o ik et
W e
Peak Blank MW’ "
1 kl
1000 200 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Awx APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 5720.89 10,33 ------ ------ 9236 4.66 10.34 32.03 .08 108 340 PEM
1 Level (dBuVim)
134
1
95
i3
61:
I UNT-ZA R 200G
) I ;Jﬁ
[ e
Avg Blankc e e
j g
1 k]
1000 0. 4600, 5800. 7000
Frequency (MHo)
Linit Read At (able Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 5720.80 9896 ----- ------ 85,99 3466 10.34 3283 0.0 108 340 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C85 of C102
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Pol. Horizontal Vertical
L.m“uwel(|lBIMm) i Level (dBuvim)
900 904
Bl UMD N-28A0-2C) 5 UNADN-2802c)
I | _ 11 Il M A [ ) _1 11 7
b VAN Mo VAN
™ o o e bsitivhrig
Peak L s 17— st
Avg 00 00
150 1,
7000 a0, 11400, 13600, 16800, 18000 T000 920, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 11440.00 45.9 74.80 -28.06 53,73 38.20 14.87 ed.g6 0.00 - --- PEAK 1 1044000 45.88 74.80 -28.12 93.67 38.20 14.57 ed.86 0.00 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C86 of C102
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Report No
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32
Mode Harmonic
U-NII-2C_5.47-5.85_802.11ac VHT20_CH144_5720MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1050
900 904
70 UNILA-U-NI-28-A1-2C Tl UNIA-U-AT-2A- A2
W DN - i U
1 . ]
Peak L1 o ot 4
Avg 00 g
150 150
Tio g200. 11400, 13600, 15400, 16000 7000 ga00. 11400, 13600, 15400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 11440.00 46,11 74.00 -27.89 3.9 38.28 14.87 60.36 .00 - PEAK 1 1144000 45.67 74.00 -28.13 53.66 38.28 14.57 60.%6 .00 --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C87 of C102
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Pol. Horizontal Fundamental

1 | N L

Peak Blank M

. 40, T
frequency Mz

Liit Read  Ant Cable Preamp  Aox MPos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Reark

Wi divn G BV B B £ £ o dg
1 5710.00 16750 ---- - A5 3450 1033 LM 000 1M 19 PEMC

U LA AV

Avg Blank T

. 400, T
frequency (i)

Linit Read Mt CablePreamp  Awx Wos Thes
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

@ & o & & B o b
- 071 460 1833 36 800 189 196 AVERAGE

1 5710.68 95.68 -

Sporton International Inc. (Kunshan) Page Number : C88 of C102
TEL : +86-512-57900158
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Pol. Vertical Fundamental

Peak Blank ;‘_';

100 . . 400, S0, T
freguenc Mz

Linit Read  Ant Cable Preamp  Aox APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Rexark

| UM

Avg Blank ]

n, 4500, T
reuency (B

Linit Read  Ant Cable Preamp  Aox MPos TPos

Freq Level Line Margin Level Factor Loss Factor Factor Rexark
WEM BN B G0 G B B B a @

L 5708 976 - - .70 M0 1033 04 000 109 339 AVERMGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Report No

.+ FR330311-01D

33
Mode Harmonic
U-NII-2C_5.47-5.85_802.11ac VHT40_CH142_5710MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1054
%00 900
750 T — -H1-U-0-28--A1-2C i . — U-Hl1.-0-24-0-80-2C
O L TRTTHAE
Peak 55 M .
Avg 00 00
150 150
Tt g200. 11400, 13600, 15800, 18000 7000 8200, 11400, 13600, 15800, 181000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 10420.00 4409 74.00 -29.91 51.39 38.28 14.86 60.36 .00 - PEAK 1 10420.00 4434 74.00 -29.66 52,14 38.28 14.80 60.%6 0.00 --- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C90 of C102

TEL : +86-512-57900158
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samran s, FCC RF Test Report

Report No. : FR330311-01D

Pol.

Horizontal

Fundamental

Peak

Blank

1000 10, n, 4500, 580D, T
frequenc Mz

Linit Read  Ant Cable Preamp  Aox MPos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Reark

Avg

Blank

LM

.M S v—

100 1. n, 4500, S0, i
freguenc Mz

Linit Read  Ant Cable Preamp  Aox MPos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Wi diuvn B B/ dBm B B B o dg
1 5690.68 9.1 ---ee - L1 468 1030 3006 000 101 196 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2A8FA-6743

Page Number 1 C91 of C102
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Pol. Vertical Fundamental
g ERA B
m]
1
m
i
miy N i hmum.unuc
I
Peak Blank ;"“_'
1
0 . . 40, 50, U]
Frequency (i)
Liit Tt i GblePep Ao Mo TR
Freq Level Line Margin Level Factor Loss Factor Factor Reark
MENTENT 8 &0 B & & & o b
Y —— YIRS
L)
1111
7 1
i
T S )
a H____/—W—J ]
Avg Blank
e
1
10 . . 500, 50, T
Freqency (i)
Liit Bt me Ghlemmp A B T
Freq Level Line Margin Level Factor Loss Factor Factor Rexark
MBI EN & B B B & B o &
LS B e e O M W IE B I ARUE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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saranas. FCC RF Test Report

Report No. : FR330311-01D

Mode Harmonic
U-NII-2C_5.47-5.85_802.11ac VHT80_CH138_5690MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1050
%00 900
A H-A--N0-2-A-2C i U-HI-A-U-N-2A-U-A0-2C
o N _ UNIEA-GAT-ZA--HI-2CIAVG)| ff 1 —_ T - ~ UHEE A TNIECAVG]
TWWWMMWM
Peak 4 1 L
Avg 0 0
150 14(
Tt 9200, 11400, 13600, 15800, 18000 7000 9200. 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 11360.00 45.68 74.00 -28.92 52.93 3818 14.83 60.36 .00 - PEAK 1 11300.00 45.9 74.80 -28.18 53,75 38.18 14.83 ed.86 0.00 - --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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FCCR

SPORTON LAB.

F Test Report

Report No. : FR330311-01D

Pol. Horizontal Vertical
Level (dBuvim) Level (dBuVim)
0. 0.
50, 50,
U-NIA-UNI-2A-UN U-NI1-U-NI-2A-UN
50, 50,
| |
I
10, 10,
5| 8
5
2 m = 1 o T # § W " J
T A o v
i ettty
s ) W
X 2 W Pl
W
100 1
Peak
4 4
30 100.  200. 300  400. 500  600. 700  8O0.  900. 1000 30 100. 2000 300 400 00 600 700  800.  900. 1000
Frequency (MHz) Frequency (MHz)
Site + 03CH06-KS Site + 03CH06-KS
Gondition o UNTI=1-U-NTT-2A-U-N 3n LF - 6111D SNA4483 HORIZONTAL Condition o UNII=1=U-N11=2A-U-N 3m LF 61110 SN444B3 VERTICAL
Project 33031-01 Project 33031101
Over Limit Read CableAntenna Preamp A/Pos T/Pos Over Limit Read CableAntenna Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Loss Factor Factor Renark Freq Level Limit Line Level Loss Factor Factor Renark
WHz dBuV/n B dBuV/m BV  dB dB/m  dB  om  deg Wz dBV/n B dBuV/m dBV @B dB/m dB  om deg
1 15610 2717 -16.33 43.50 40.93 1,67 1674 .17 === Peak 1 4455 25,71 -14.29 40.00 40.18 0.65 17.35 32.47
2 299.89 W8.73-17.77 46,00 3833 217 20,40 317 === Peak 2 15610 27.23-16.27 43.50 40.99 1.7 16.74 3017
3 36368 3845 -7.55 46.00 47.22 257 20.88 .22 === Peak 3 363.68 26.11-19.89 46.00 3488 257 20.88 2.1
4 467.47 29.44-16.56 46.00 3570 292 .41 359 === Peak 4 46747 21721828 46,00 3398 292 141 NH
5 T79.81 33.85-12.15 46.00 33.99 377 28.20 .11 === Peak 5 57320 30.87-15.13 46.00 3450 323 2558 3244
6 B3L.22 34.42-11.58 46.00 33.54 389 28.89 31.90 ---  --- Peak 6 72355 28.86-17.14 46,00 30.03 3.64 2741 7

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID: 2A8FA-6743

Page Number

: C94 of C102



saranas. FCC RF Test Report

Report No. : FR330311-01D

Co-location Mode

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz

Pol. Horizonta
11nLe\leI(dEuVIm)
1138
95
N
U-HIHA-ANT-2A-LAI-2C
[
1
48
Peak
15
163
s 5038, 6. 54, i 590
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m  dB oBw B B B B o deg
1 5119.85 54.83 74.00 -19.17 4263 .0 977 3L79 Q.00 10 191 PEAC

+LEVEl ({BuVim)

1
1138
95
K
5.0
U-NIA-U-N-2A-U-H-2CAVG)
48 1
Av

g 15
163
A0 5038, 5116, 574, 52 5290

Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m  dB oBw B B B B o deg
1 509.06 4518 54.00 -B.50 33.001 3.0 9.74 LT Q.00 100 191 AVERAGE

Fundamental
1,ml.e\'el(dEIIVJ‘m]
1134
y 2
975
83
1 | AT UNI-UN-2ZAU-N2C
650
i b
48 MM
5
163
1000 20, . 400, 5800. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBulifm dBuy/m 0B BV dBfm  dB A8 dF o deg
1 48200 99.64 ----ee oeee- 9L78 3076 673 3LG3 0.60 108 21 Pesk
1 5200.00 102,54 ------ ----e- 9%.00 M4.54 9.8 3188 0.00 loe 201 PEA

el B

138
75 2
413
650

. 1 U-NIA-U-NI-2A-U-NI-2CIAMG)
488

P

163
1000 20, . 400, 5800. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBV dB/m  dB B B deg
1 M82.00 9741 ---mes eeeeen 99.55 376 6.73 363 0.00 109 281 Average
1 5290.08 93.56 ------ ----- 8.1 34.56 9.8 3189 6.00 108 201 Average

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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s=aranas. FCC RF Test Report Report No. : FR330311-01D

Co-location Mode

Mode Band Edge - R

U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz

Pol. Horizontal Fundamental

1,mlewe\ (dBuVim)

138

L

B UNFEUNEZA NI

850
484
Peak Blank
35
163
5290 534, 5358, 530, 5426, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modlndin B W B B & B a g
1535052 57.22 74,00 -16.78 4473 3450 9.91 3L92 0.00 100 2001 PEK
11nLe\reI (dBuVIm)
1138
95
i3
a0
, U-N-A-L-N-2A-U-I-2CAVG)
408
Avg Blank
125
163
590 534, 5348, 5302 5426, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TRos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Mo BN B BN Bk B & B o dg
1 5350.61 58.26 54.00 -3.74 37.77 3450 9.91 3192 0.60 109 201 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C96 of C102
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saranas. FCC RF Test Report

Report No. : FR330311-01D

Co-location Mode

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz

Pol. Vertical

11nLe\leI (dBuVIm)

1138

95

N

U-HIHA-U- -2 A2

850
1
P TRy e Ao
AR B AR AT AT Y

Peak
15
163
A0 5038, 5116, 574, 52 5290
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Modudws B B B B B & a iy
1 506148 54.50 74.00 -19.50 42.34 4.0 971 3175 0.0 108 264 PEA
11nLe\leI(dEuVIm)
1138
95
K
5.0
U-NIA-U-N-2A-U-H-2CAVG)
L
Av
g 15
163
A0 5038, 5116, 574, 52 5290
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Wiz dBuv/m dBuv/m  dB oBw B B B B o deg
1501450 4476 5400 0.4 3069 .13 9.67 3L73 Q.00 100 164 AVERAGE

Fundamental

CCIC

1138
w5 1 2

3
] ] U UAI-UAI-2A-UNI-2C

650
1 mMWWMWW LJWWW“W

25
163
1000 0. . 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TRos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB B dB/m 0B B 0B m deg
1 500 96.00 -- - 3004 076 673 NG 000 100 264 Pesk
1 5090.08 9543 -eeee oeee 3.3 M58 9.8 LB 000 100 264 Peak

11"Le\'el (dBuV/m)

134
75 1
2

B3
650

I L U-IA-U-0-28-U-N0-2C{AG)
484
T
163
1000 0. 0. 4500, 5800. 7000

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBufm dBuy/m 0B BV dB/m o A8 dB om  deg
1 M52.00 94,83 ------ ---ee- §.07 .76 673 363 0.00 100 264 Average
1 5290.08 86,99 ------ ------ 7435 M.56 9.88 3189 0.00 108 264 Average

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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Co-location Mode

Mode Band Edge - R

U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz

Pol. Vertical Fundamental

11"Le\lre\ (fBuim)

138

LI

i UNUNALNG

650
1

444 o M.wn el

Peak Blank
325

163

5290 5324, 5358, 5302, 5426, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuV/m 0B oBwv dB/m B B A8 om deg
1 5456.09 53.58 74.00 -20.42 40.85 3470 10.82 3199 0.8 180 264 PEM

11nLe\reI (dBuVIm)

1138
95
i3

850
U-HI-U-HI-2A-U-NI-2CAVE)

488 !
Av Blank
9 125

163

5290 53, 5358, 5302, 5426, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TRos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Medipdwn @ B B B B & o
1 530,01 4008 54.00 -7.90 33.30 450 9.91 3192 Q.00 100 I64 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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saranas. FCC RF Test Report

Report No. : FR330311-01D

Co-location Mode

Mode
U-NII-2A_5.25-5.35_802.11ac VHT80_CH58 5290MHz
Pol. Horizontal Vertical
12" Level (dBuVim) i Level (dBuVim)
1050 1050
%00 900
A H-A--N0-2-A-2C i U-HI-A-U-N-2A-U-A0-2C
o N UNIEA-GAT-ZA--H0-2CIAVG)| ff 1 —_ T - — UHEE LA TNIECTAVG]
15 Db b 4mMMMMMMWMwww@wwwmmeWM”WWM$MMMMMMMMMW
Peak
0 0
150 14(
Tt 9200, 11400, 13600, 15800, 18000 7000 9200. 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MduhBNe B &N Bh & B B 0 iy MdhBNe B &N Bh & B B o dy
1 10560.00 4477 08.20 -23.43 53.52 37.86 14.28 60.89 .00 - PEAK 11038000 44.43 68.20 -23.77 9318 37.86 14.28 60.89 0.00 - --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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saranas. FCC RF Test Report

Report No. : FR330311-01D

Co-location Mode

Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39 2480MHz
Pol. Horizontal Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
thd ORI i RCPRTIR
[ / 1 &l
v P Y Pty il WMMMM
488 188 M
Peak
15 325
163 163
240 U5 Ued, 1. 2488, 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 2483.50 56.81 74.00 -17.19 43.94 3.77 6.73 3263 6.00 149 120 PEAK 1 2430.00 103.47 ------ - 99.63 32.74 673 32.63 6.00 149 120 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
FCCPART 15C (AVG) FCCPART 15C (AVG)
I T [ e
Av W
g 15 325
163 163
240 U5 Ued, 1. 2488, 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 248350 46.02 %4.00 -7.98 33.05 3277 673 3163 6.0 149 120 AVERAGE 1 243000 108.98 ------ - 88,14 3274 673 32.63 6.00 149 120 AVERAGE
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Co-location Mode

Mode Band Edge
2400-2483.5_Bluetooth-LE_GSFK _CH39_2480MHz
Pol. Vertical Fundamental
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
thd ORI i RCPRTIR
[ &l
~/ \‘u«w 1
s A ‘J' i - b ‘1 oy Sl § I "WWW@WMWM
444 45,3M
Peak
15 325
163 163
240 U5 Ued, 1. 2488, 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 49172 56.33 74.00 -17.67 43.36 32.83 6.74 3268 6.0 108 112 PEAK 1 2430.00 10126 ------ - 88,36 3274 673 32.63 6.00 100 112 PEAK
11nLe\leI(dEuVIm) 11"Le\ielidlillwm)
1138 1138
1
95 95
N LN
[ Al
FCCPART 15C (AVG) FCCPART 15C (AVG)
s 1 s e —
Av W
g 15 325
163 163
240 U5 Ued, 1. 2488, 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BNE B B Bk B & B o dg MeEsBWE B BN Eh & & & a dy
1 248350 45,39 5400 -B.61 32.52 3277 673 3263 6.00 109 112 AVERAGE 1 2450.00 98.76 ------ - 83,92 3274 673 32.63 6.00 100 112 AVERAGE
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Co-location Mode

Mode Harmonic
2400-2483.5_Bluetooth-LE_GSFK _CH39 2480MHz
Pol. Horizontal Vertical
PLTICT) L]
1050 1054
900 904
750 FCC PART 15C . FCOPART 15C
60 ) FCCPARTTSC (AVG) 500 ) FCCPART 15CAVG]
50 1 3 50 1 WWMW
Pt
300
Peak na
150 150
U
3000 6000, 000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Czble Preamp Aux APos  TPos Leit Qer Read At Cable Preamp  Aux APos Thos
Freq Llevel Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wz deav/n B/t dB dW B 0B B dB o  deg Medwndin B Bl gh B B B o b
1496000 43.45 7400 -30.55 60.46 M5 9.6L 60.80 0.89 - --e PEAC 140600 4251 7400 314 5050 MAIE 961 G080 008 - - PEN
1 SHREE SLES 6187 356 9.88 60.45 0.6 -~ - Peak 1 58000 5.5 B.61 M5 0.8 6.4 BB - Pek
3OTMD.00 420 7400280 5135 30 ILTT GB.E2 080 - - PEAK IR0 w4 Tem-B5 S0 B0 LT 6.6 08 - - P
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11a 96.48 1.391 0.719 0.75kHz
802.11ac VHT20 96.30 1.319 0.758 0.82kHz
802.11ac VHT40 92.21 0.652 1.533 1.6kHz
802.11ac VHT80 86.15 0.325 3.080 3.3kHz
802.11a
Spectrum [%]
Ref Level 37.00 dBm Offset 7.00 dB & RBW 10 MHz
lo Att 40 dB @ SWT Sms @ VBW 10 MHz
SGL
@ 1Pk Max
D3[1] 0.01 dB
30 dle - § 1.44203 ms
B B S S O
10 HBm
0 dpm
-10/dem
-20/dem
-30 dBm
40 dem
50 dBm
-60 dBm
CF 5.18 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 224.64 s 20,22 dBm
p2| M1 1 1.3913 ms 1.16 dB
D3| M1 1 1.44203 ms -0.01 de
i [ Ready  QRRRARALD W i
Sporton International Inc. (Kunshan) Page Number : D1 of D3
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802.11ac VHT20

Spectrum n{?‘l

Ref Level 37.00 dBm Offset 7.00 dB & RBW 10 MHz

fo Att 40 de & SWT S ms & VBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.03 dB
30 dBm 1.36957 ms

' oo B g s mssrtar e 20:2, 48001
WWWM e el b A UVL\

1.30435 ms

10 dém

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm
CF 5.18 GHz
Marker

691 pts 500.0 ps/

Type | Ref | Trc | X-value | ¥-value | Function |
M1 1 1.30435 ms 20.27 dBm
D2 M1 1 1.31884 ms 1.19 dB
D3 M1 1 1.36957 ms 0.03 dp

Function Result |

]‘r | Ready BRRRRRRRE i

802.11ac VHT40

Spectrum n{?‘l

Ref Level 37.00 dBm Offset 7.00 dB & RBW 10 MHz

fo Att 40 de & SWT 2ms & VBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.04 dB

30 dem 707.25 ps

. 0z M1[1] 16.58 dBm

- tam it L ey T T e T Iy 2 PR
r

10 dém

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm
CF 5.19 GHz
Marker

691 pts 200.0 ps/

Type | Ref | Trc | X-value | ¥-value | Function |
M1 1 318.84 ps 16.58 dBm
D2 M1 1 652,17 ps 2.94 dB
D3 M1 1 707.25 ps 0.04 dB

]T | Ready

Function Result |

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A8FA-6743
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802.11ac VHTS80

Spectrum

Ref Level 37.00 dBm

(=)

f Att 40 de
SGL
@ 1Pk Max

Offset 7.00 dB & RBW 10 MHz
- SWT 2ms & VBW 10 MHz

30 dBm

D3[1]

Y =

M1[1]

10 dém

T T Praas Bt

0.06 dB
376.81 ps
13.40 dBm

Aaiety | IR

0 dBm

-10 dBm

-20 dBm

Vi

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

CF 5.21 GHz

Marker

691 pts

200.0 ps/

Type | Ref | Trc |
M1 1

X-value |

¥-value |
304,35 ps

Function |

D2 M1 1

D3, M1 1

13.40 dBm
3.07 dB
-0.06 dB

324,64 ps
376,81 s

Function Result |

T

Ready

BHRRHRR i Yy
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